¥ /ORLAB!

-

REPORT No.: SZ22080394W04

TEST REPORT

APPLICANT

PRODUCT NAME

MODEL NAME

BRAND NAME

FCCID

STANDARD(S)

RECEIPT DATE

TEST DATE

ISSUE DATE

i Certification J§
A ¢ Yy -

X &) S
- QY -

: Shenzhen Tinno Mobile Technology Corp.

: onn. 10.4" Tablet Pro

TBSPG100097968, TBGGL100097968,
TBMMS100097968, TBBGD 100097968,

: TBSPG100110603, TBGGL100110603,

TBMMS100110603, TBBGD 100110603,
100097968, 100110603

. onn.

: XD6T5100A

: 47 CFR Part 15 Subpart C

: 2022-09-20

: 2022-09-21 to 2022-11-03

1 2022-11-14

Edited by: Z'é VY 7& .
Zeng Xi@/ing (Rappogeur) 6

Fhon Juches

Shen Junsheng (Supelrvisor)

Approved by:

NOTE: This document is issued by Shenzhen Morlab Communications Technology Co., Ltd., the test report shall not be reproduced except in
full without prior written permission of the company. The test results apply only to the particular sample(s) tested and to the specific tests carried
out which is available on request for validation and information confirmed at our website.

Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525

M O R LA B FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Http://www.morlab.cn E-mail: service@morlab.cn E 4

Page 1 of 172


Morlab
新建图章

Morlab
新建图章


ORLAB
M 3 REPORT No.: SZ22080394W04

-

DIRECTORY

1_ Summary of Test Result ................................................................................ 4
11 . Testing Applled Standards .......................................................................... 5
12 Test Equipment Llst ................................................................................... 6
13 Measurement Uncertainty ........................................................................... 8
14 Testing Laboratory ..................................................................................... 8
2_ General Description ..................................................................................... 9
21 . |nformation of Appllcant and Manufacturer ................................................... 9
22 |nformation Of EUT ..................................................................................... 9
23 Channel Llst of EUT .................................................................................. 11
24 Test Configuration of EUT .......................................................................... 12
25 Test Conditions ........................................................................................ 12
26 Test Setup Layout Diagram ........................................................................ 13
3_ Test ReSUItS ............................................................................................... 16
31 Antenna Requirement ............................................................................... 16
32 Duty CyC|e of Test Slgnal ........................................................................... 17
33 Maximum Conducted output Power ............................................................ 18
34 EmiSSion BandWldth ................................................................................. 20
35 Peak Power Spectral Density ..................................................................... 22
36 Frequency Stablllty ................................................................................... 23
37 Dynamic Frequency Selection .................................................................... 24
38 Conducted EmiSSion ................................................................................. 29
39 Restricted Frequency Bands ...................................................................... 30
310 Radiated EmiSSion .................................................................................... 32
Annex A Test Data and ReSUIt .......................................................................... 34
MORLABR  Soenrn communatos ooy oLt
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Http:/fwww.morlab.cn  E-mail: service@morlab.cn

Page 2 of 172



-

REPORT No.: SZ22080394W04

Change History

Version

Date

Reason for change

1.0

2022-11-14

First edition

Shenzhen Morlab Communications Technology Co., Ltd.

M O R LA B FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

Tel: 86-755-36698555 Fax: 86-755-36698525

Http://www.morlab.cn E-mail: service@morlab.cn

Page 3 of 172



¥ /ORLAB!

-

1. Summary of Test Result

REPORT No.: SZ22080394W04

Test Method
No. | Section Description Test Date ] Result | Determination
Engineer
/Remark
Antenna L
1 15.203 i N/A N/A PASS No deviation
Requirement
ANSI Duty Cycle of
2 LIy By Sep. 24,2022 | Su Xiaoxian | PASS | No deviation
C63.10 the Test Signal
Maximum
3 15.407(a) | Conducted Nov. 01, 2022 | Su Xiaoxian | PASS No deviation
Output Power
15.407 Emissi
4 (&) | Emission Oct. 11,2022 | Su Xiaoxian | PASS | No deviation
(e) Bandwidth
Peak Power
5 15.407(a) | Spectral Oct. 11,2022 | Su Xiaoxian | PASS No deviation
Density
Frequenc
6 | 15.407(q) quency Oct. 12,2022 | Su Xiaoxian | PASS | No deviation
Stability
7 15.407(h) | DFS Oct. 12,2022 | Su Xiaoxian | PASS No deviation
Conducted
8 15.207 o Oct. 20, 2022 | Fan Zehang | PASS No deviation
Emission
Restricted
estrcte Oct. 11828, »
9 15.407(b) | Frequency 2022 Su Zhan PASS No deviation
Bands
Radiated -
10 | 15.407(b) . Oct. 14, 2022 Su Zhan PASS No deviation
Emission

Note 1: The tests of Conducted Emission and Radiated Emission were performed according to the
method of measurements prescribed in ANSI C63.102013.
Note 2: These RF tests were performed according to the method of measurements prescribed in
KDB789033 D02 v02r01.
Note 3: These RF tests were performed according to the method of measurements prescribed in

KDB 905462 D02 UNII DFS Compliance Procedures New Rules v02.

Note 4: Additions to, deviation, or exclusions from the method shall be judged in the "method
determination" column of add, deviate or exclude from the specific method shall be explained in the
"Remark" of the above table.

Note 5: When the test result is a critical value, we will use the measurement uncertainty give the
judgment result based on the 95% confidence intervals.

Shenzhen Morlab Communications Technology Co., Ltd.
FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

Tel: 86-755-36698555 Fax: 86-755-36698525
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1.1. Testing Applied Standards

REPORT No.: SZ22080394W04

According to the specifications of the manufacturer, the EUT must comply with the requirements of

the following standards:
* 47 CFR Part 15 Subpart E Radio Frequency Devices

Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
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1.2.Test Equipment List

1.2.1 Conducted Test Equipments

REPORT No.: SZ22080394W04

Equipment Name | Serial No. Type Manufacturer Cal. Date Due Date
EXASignal 1\ 53470836 | N9010A Agilent 2022.03.01 | 2023.02.28
Analzyer
USB Wideband _ 2021.10.21 | 2022.10.20
MY54180008 | U2021XA Agilent
Power Sensor 2022.10.11 | 2023.10.10
Temperature DTL-003S 2021.10.20 | 2022.10.19
12108015 YOMA
Chamber 101 2022.10.10 | 2023.10.09
RF Cable
(30MHZ-26GHz) CBO1 RFO1 Morlab N/A N/A
Coaxial Cable CB02 RF02 Morlab N/A N/A
SMA Connector CNO1 RF03 HUBER-SUHNER N/A N/A
1.2.2 Conducted Emission Test Equipments
Equipment Name Serial No. Type Manufacturer | Cal. Date Due Date
Receiver MY56400093 N9038A KEYSIGHT 2022.03.03 | 2023.03.02
LISN 8127449 NSLK 8127 | Schwarzbeck | 2022.03.03 | 2023.03.02
P“'(Sfozg'ter VFT_SBD#‘Z;E;? g\g T;?F Schwarzbeck | 2022.07.06 | 2023.07.05
Coaxial
Cable(BNC) CBO1 EMCO1 Morlab N/A N/A
(30MHz-26GHz)
1.2.3 List of Software Used
Description Manufacturer Software Version
Test System MaiWei 2.0.0.0
Morlab EMCR V1.2 Morlab V1.0
TS+ -[JS32-CE] Tonscend V2.5.0.0

MORLAB
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1.2.4 Radiated Test Equipments

REPORT No.: SZ22080394W04

Equipment
. Serial No. Type Manufacturer | Cal. Date Due Date
Name
Receiver MY54130016 N9038A Agilent 2022.07.06 | 2023.07.05
Test Antenna -
Bi-Log 9163-519 VULB 9163 Schwarzbeck | 2022.05.25 | 2025.05.24
Test Antenna -
Loop 1519-022 FMZB1519 Schwarzbeck | 2022.02.11 | 2025.02.10
Test Antenna —
Homn 01774 BBHA 9120D | Schwarzbeck | 2022.07.13 | 2025.07.12
Test Antenna — BBHA9170#7
BBHA 9170 Schwarzbeck | 2022.07.14 | 2025.07.13
Horn 73
Coaxial Cable
(N male) CB04 EMC04 Morlab N/A N/A
(9KHz-30MHz)
Coaxial Cable
(N male) CB02 EMCO02 Morlab N/A N/A
(30MHz-26GHz)
Coaxial Cable
(N male) CB03 EMCO03 Morlab N/A N/A
(30MHz-26GHz)
Coaxial Cable
(N male) CBO05 EMCO05 Morlab N/A N/A
(30MHz-40GHz)
1-18GHz S020180L32
. 61171/61172 Tonscend 2022.07.08 | 2023.07.07
pre-Amplifier 03
18-26.5GHz S10M100L38
- 46732 Tonscend 2022.07.08 | 2023.07.07
pre-Amplifier 02
26-40GHz S40M400L40
. 56774 Tonscend 2022.07.08 | 2023.07.07
pre-Amplifier 02
) WRCG- .
Notch Filter N/A Wainwright 2022.07.08 | 2023.07.07
5150-5350
) WRCG- L
Notch Filter N/A Wainwright 2022.07.08 | 2023.07.07
5470-5725
) WRCG- L
Notch Filter N/A Wainwright 2022.07.08 | 2023.07.07
5725-5850
Anechoic
N/A IM*6m*6m CRT 2020.01.06 | 2023.01.05
Chamber

Shenzhen Morlab Communications Technology Co., Ltd.

MORLAB
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1.3.Measurement Uncertainty

REPORT No.: SZ22080394W04

Test Items Uncertainty Remark

Peak Output Power +2.22dB Confidence levels of 95%
Power Spectral Density +2.22dB Confidence levels of 95%
Bandwidth 5% Confidence levels of 95%
Restricted Frequency Bands 5% Confidence levels of 95%
Radiated Emission +2.95dB Confidence levels of 95%
Conducted Emission +2.44dB Confidence levels of 95%

1.4. Testing Laboratory

Laboratory Name

Shenzhen Morlab Communications Technology Co., Ltd.

FL.1-3, Building A, FeiYang Science Park, No.8 LongChang Road,

Laboratory Address Block 67, BaoAn District, ShenZhen, GuangDong Province, P. R.
China

Telephone +86 755 36698555

Facsimile +86 755 36698525

Shenzhen Morlab Communications Technology Co., Ltd.

M O R LA B FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

Tel: 86-755-36698555 Fax: 86-755-36698525

Http://www.morlab.cn E-mail: service@morlab.cn
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2. General Description

2.1.Information of Applicant and Manufacturer

Applicant Shenzhen Tinno Mobile Technology Corp.
27-001, South Side of Tianlong Mobile Headquarters Building,
Applicant Address Tongfa South Road, Xili Community, Xili Street, Nanshan District,
Shenzhen ,PRC
Manufacturer Shenzhen Tinno Mobile Technology Corp.

27-001, South Side of Tianlong Mobile Headquarters Building,
Manufacturer Address Tongfa South Road, Xili Community, Xili Street, Nanshan District,
Shenzhen ,PRC

2.2.Information of EUT

Product Name: onn. 10.4" Tablet Pro
Sample No.: 1#
Hardware Version: V0.3
Software Version: 100110603 20221015
Modulation Technology: OFDM

802.11a, 802.11n (HT20), 802.11n (HT40)
802.11ac (VHT20), 802.11ac (VHT40), 802.11ac (VHT80),
5180MHz-5240MHz; 5260MHz-5320MHz;
5500MHz-5720MHz; 5745MHz-5825MHz

Modulation Mode:

Operating Frequency Range:

Antenna Type: PIFA Antenna
Antenna Gain: 1.4dBi
Battery
Brand Name: N/A
Model No.: U309395PV-1S2P
Serial No.: N/A

Accessory Information: :
Capacity: 7300mAh

Rated Voltage: | 3.8V
Charge Limit: 4.35V
Manufacturer: SHENZHEN UTILITY ENERGY CO., LTD.

Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525

M O R LA B FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Hittp://www.morlab.cn E-mail: service@morlab.cn
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AC Adapter
Brand Name: Onn.
Model No.: LACA216
Serial No.: N/A
. Rated Output: 5V=2A
Accessory Information:
Rated Input: 100-240V~50/60Hz, 0.3A
Manufacturer: ASAP Technology(Jiangxi) Co., Ltd
USB Cable
Model No.: WIABLK100008354
Manufacturer: Luxshare-ICT

Note 1: According to the certificate holder, they declared that the models (TBSPG100097968
(32G), TBGGL100097968 (32G), TBMMS100097968 (32G), TBBGD100097968 (32G),
TBSPG100110603 (64G), TBGGL100110603 (64G), TBMMS100110603 (64G),
TBBGD100110603 (64G), 100097968 (32G), 100110603 (64G)) are identical in circuitry and
electrical, mechanical and physical construction; the only differences are the appearance, trade
name, model name and memory room for trading purpose. The difference appearance is for color
and silk-screen only. The main measuring model is TBSPG100110603, only the results for
TBSPG100110603 were recorded in this report.

Note 2: We use the dedicated software to control the EUT continuous transmission.

Note 3: For a more detailed description, please refer to Specification or User’s Manual supplied by
the applicant and/or manufacturer.

Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525

M O R LA B FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Hittp://www.morlab.cn E-mail: service@morlab.cn
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2.3.Channel List of EUT

REPORT No.: SZ22080394W04

(U-NII-1) 5180MHz-5240MHz

Bandwidth Channel Frequency (MHz) Channel Frequency (MHz)
36 5180 40 5200
20MHz
44 5220 48 5240
40MHz 38 5190 46 5230
80MHz 42 5210
(U-NII-2A) 5260MHz-5320MHz
Bandwidth Channel Frequency (MHz) Channel Frequency (MHz)
52 5260 56 5280
20MHz
60 5300 64 5320
40MHz 54 5270 62 5310
80MHz 58 5290
(U-NII-2C) 5500MHz-5720MHz
Bandwidth Channel Frequency (MHz) Channel Frequency (MHz)
100 5500 105 5520
108 5540 112 5560
50MHz 116 5580 120 5600
124 5620 128 5640
132 5660 136 5680
140 5700 144 5720
102 5510 110 5550
40MHz 118 5590 126 5630
134 5670 142 5710
80MHz 106 5530 122 5610
138 5690
(U-NII-3) 5745MHz-5825MHz
Bandwidth Channel Frequency (MHz) Channel Frequency (MHz)
149 5745 153 5765
20MHz 157 5785 161 5805
165 5825
40MHz 151 5775 159 5795
80MHz 155 5775

Note 1: The black bold channels were selected for test.

MORLAB

Shenzhen Morlab Communications Technology Co., Ltd.
FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
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' REPORT No.: SZ22080394W04
2.4.Test Configuration of EUT
2.4.1.Modulation Type and Data Rate of EUT
Mode Bandwidth Modulation | Modulation Data Rate RU Size
(MHz) Technology Type
DBPSK
802.11a 20 OFDM DQPSK 1/2/5.5/11Mbps N/A
CCK
BPSK
802.11n 20/40 OFDM QPSK MCS0~MCS7 N/A
(HT20/40) 16QAM
64QAM
BPSK
QPSK
802.11ac 20/40/80 OFDM 16QAM MSCO0~MCS9 N/A
(VHT20/40/80)
64QAM
256QAM

Note1: The worst-case mode (bold face) in all data rates has been determined during the pre-scan,
only the test data of the worst-case were recorded in this report.

2.5.Test Conditions
Temperature (°C) 15-35
Relative Humidity (%) 30-60
Atmospheric Pressure (kPa) 86-106

MORLAB

Shenzhen Morlab Communications Technology Co., Ltd.
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2.6.Test Setup Layout Diagram

2.6.1.Conducted Measurement

For power item that BW below 80MHz system:

USB Wideband
Power Sensor

REPORT No.: SZ22080394W04

Attenuator +

A
\

(Test Module)

For power item that BW equal or above 80MHz and other items:

==uf —
O e
— ]| N
spectrum Analyzer EUT
Laptop
2.6.2.Conducted Emission Measurement
< 40cm >
EUT
- 7
! < 80cm > Pulse Limiter
{ 80cm LISN
i - o— Receiver
v

Shenzhen Morlab Communications Technology Co., Ltd.

M O R LA B FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

Tel: 86-755-36698555 Fax: 86-755-36698525

Http://www.morlab.cn E-mail: service@morlab.cn
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2.6.3.Radiation Measurement

1) For radiated emissions from 9kHz to 30MHz

, < 3m >4 .
e >
| ( .lll
| :, f
Tum Tabler | EUTe K
TN L "
: / :
< 80cm >4 ZI-P / <Ilm> 4
(] s o L]
] I S: ]
i ¢ \:,
= Test Antenna Receiverv Preamplifier+

2) For radiated emissions from 30MHz to1GHz

Test Antenna+
I
I
:

EUT.

<1lm ... 4m >+

8

AN o

Fl AT ST TS

5

o

Cemmmnesd

Tum Table~

DRI N

Receiver« Preamplifier+

Tel: 86-755-36698555 Fax: 86-755-36698525

Shenzhen Morlab Communications Technology Co., Ltd.
FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China
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Test Anrennai__ X
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)
Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
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3. Test Results

3.1.Antenna Requirement

3.1.1.Requirement

According to FCC 15.203, an intentional radiator shall be designed to ensure that no antenna other
than that furnished by the responsible party shall be used with the device. The use of a
permanently attached antenna or of an antenna that uses a unique coupling to the intentional
radiator shall be considered sufficient to comply with the provisions of this section.

3.1.2.Test Result

Inside of the EUT has a PIFA antenna coupled with the metal shrapnel. Please refer to the EUT
photos.

Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
M O R LA B FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Hittp://www.morlab.cn E-mail: service@morlab.cn
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3.2.Duty Cycle of Test Signal

REPORT No.: SZ22080394W04

3.2.1.Requirement

Preferably, all measurements of maximum conducted (average) output power will be performed
with the EUT transmitting continuously (i.e., with a duty cycle of greater than or equal to
98%).When continuous operation cannot be realized, then the use of sweep triggering/signal
gating techniques can be used to ensure that measurements are made only during transmissions
at the maximum power control level. Such sweep triggering/signal gating techniques will require
knowledge of the minimum transmission duration(T) over which the transmitter is on and is
transmitting at its maximum power control level for the tested mode of operation. Sweep
triggering/signal gating techniques can then be used if the measurement/sweep time of the
analyzer can be set such that it does not exceed T at any time that data are being acquired (i.e.,no
transmitter OFF-time is to be considered).

When continuous transmission cannot be achieved and sweep triggering/signal gating cannot be
implemented, alternative procedures are provided that can be used to measure the average power;
however, they will require an additional measurement of the transmitter duty cycle (D). Within this
sub clause, the duty cycle refers to the fraction of time over which the transmitter is ON and is
transmitting at its maximum power control level. The duty cycle is considered to be constant if
variations are less than +2%; otherwise, the duty cycle is considered to be non constant.

3.2.2.Test Result

Refer to Annex A.1 in this report.

Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525

M O R LA B FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Hittp://www.morlab.cn E-mail: service@morlab.cn
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3.3.Maximum Conducted Output Power

REPORT No.: SZ22080394W04

3.3.1.Requirement

(1) For client devices in the 5.15-5.25 GHz band, the maximum conducted output power over the
frequency band of operation shall not exceed 250mW provided the maximum antenna gain does
not exceed 6dBi.

(2)For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over
the frequency bands of operation shall not exceed the lesser of 250mW or 11dBm + 10 log B,
where B is the 26 dB emission bandwidth in megahertz.

(3) For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band
of operation shall not exceed 1 W.

If transmitting antennas of directional gain greater than 6dBi are used, the maximum conducted
output power shall be reduced by the amount in dB that the directional gain of the antenna exceeds
6dBi.

(4) According to KDB662911D01Measure-and-sum technique, the conducted emission level (e.g.,
transmit power or power in specified bandwidth) is measured at each antenna port. The measured
results at the various antenna ports are then summed mathematically to determine the total
emission level from the device. Summing is performed in units that are directly proportional to
power.

(5) According to KDB 662911 D01, the directional gain = Gant +10log(Nant)dBi, where Ganr is the
antenna gain in dBi, Nant is the number of outputs.

3.3.2.Test Procedures

The EUT (Equipment under the test) which is coupled to the USB Wideband Power Sensor; the RF
load attached to the EUT antenna terminal is 500hm; the path loss as the factor is calibrated to
correct the reading, all test result in USB Wideband Power Sensor.

For ac (VHT80) mode power

The EUT (Equipment under the test) is coupled to the Spectrum analyzer; the RF load attached to
the EUT antenna terminal is 500hm; the path loss as the factor is calibrated to correct the reading,
all test result in Spectrum analyzer.

Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525

M O R LA B FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Hittp://www.morlab.cn E-mail: service@morlab.cn
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3.3.3.Test Setup Layout

Refer to chapter 2.6.1 in this report.

3.3.4.Limits

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over the
frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B, where
B is the 26 dB emission bandwidth in megahertz.

Channel 26dB BW .
Mode Band 11+10log(26dB BW) Limits (dBm)

(MHZz) (MHz)

5260 20.93 24.21 24.00

UNII-2a 5300 20.66 2415 24.00

5320 20.27 24.07 24.00

@ 5500 19.98 24.01 24.00

UNII-2¢c 5600 20.06 24.02 24.00

5720 27.25 25.35 24.00

5260 26.12 25.17 24.00

UNII-2a 5300 22.63 24.55 24.00

5320 26.78 25.28 24.00

nz0 5500 24.49 24.89 24.00

UNII-2¢c 5600 23.97 24.80 24.00

5720 26.10 2517 24.00

5260 20.38 24.09 24.00

UNII-2a 5300 22.20 24.46 24.00

2620 5320 20.34 24.08 24.00

5500 20.51 2412 24.00

UNII-2¢c 5600 20.38 24.09 24.00

5720 20.50 2412 24.00

3.3.5.Test Result

Refer to Annex A.2 in this report.
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3.4.Emission Bandwidth

REPORT No.: SZ22080394W04

3.4.1.Requirement

For purposes of this subpart the emission bandwidth shall be determined by measuring the width
of the signal between two points, one below the carrier center frequency and one above the carrier
center frequency, that are 26 dB down relative to the maximum level of the modulated carrier.
Determination of the emissions bandwidth is based on the use of measurement instrumentation
employing a peak detector function with an instrument resolution bandwidth approximately equal to
1.0 percent of the emission bandwidth of the device under measurement. Within the 5.725-5.85
GHz band, the minimum 6 dB bandwidth of U-NII devices shall be at least 500 kHz.

3.4.1.Test Procedures

1. KDB 789033 Section C) 1) Emission Bandwidth was used in order to prove compliance

a) Set RBW = approximately 1% of the emission bandwidth.

b) Set VBW > RBW.

c) Detector = Peak.

d) Trace mode = max hold.

e) Measure the maximum width of the emission that is 26 dB down from the peak of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement as
needed until the RBW/EBW ratio is approximately 1%.

2. KDB 789033 Section C) 2) minimum emission bandwidth for the band 5.725-5.85GHz was used
in order to prove compliance.

Section 15.407(e) specifies the minimum 6 dB emission bandwidth of at least 500 KHz for
theband5.715-5.85 GHz. The following procedure shall be used for measuring this bandwidth:

a) Set RBW = 100 kHz.

b) Set video bandwidth (VBW) = 3 x RBW.

c) Detector = Peak.

d) Trace mode = max hold.

e) Sweep = auto couple.

f) Allow the trace to stabilize.

g) Measure the maximum width of the emission that is constrained by the frequencies associated
with the two outermost amplitude points (upper and lower frequencies) that are attenuated by 6 dB
relative to the maximum level measured in the fundamental emission.
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3.4.2.Test Setup Layout

Refer to chapter 2.6.1 in this report.

3.4.3.Test Result

Refer to Annex A.3 in this report.
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3.5.Peak Power Spectral Density

3.5.1.Requirement

(1)For client devices in the 5.15-5.25 GHz band, the maximum power spectral density shall not
exceed 11dBm in any 1 megahertz band.

(2)For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum power spectral density shall
not exceed 11dBm in any 1 megahertz band.

(3) For the band 5.725-5.85 GHz, the maximum power spectral density shall not exceed 30dBm in
any 500kHz band.

If transmitting antennas of directional gain greater than 6dBi are used, the maximum power
spectral density shall be reduced by the amount in dB that the directional gain of the antenna
exceeds 6dBi.

(4) According to KDB662911D01Measure-and-sum technique, the conducted emission level (e.g.,
transmit power or power in specified bandwidth) is measured at each antenna port. The measured
results at the various antenna ports are then summed mathematically to determine the total
emission level from the device. Summing is performed in units that are directly proportional to
power.

(5) According to KDB 662911 D01, the directional gain = Gant +10log(Nant) dBi, where Ganr is the
antenna gain in dBi, Nant is the number of outputs.

3.5.2.Test Procedures

KDB 789033 Section F) Maximum Power Spectral Density (PSD) Method SA-3 was used in order
to prove compliance

1) Set span to encompass the entire 26-dB emission bandwidth

2) Set RBW = 1MHz. Set VBW = 3MHz

3) Number of points in sweep = 2 Span / RBW. Sweep time = auto

4) Detector = Average

5) Trace mode=Max hold

Record the max value

3.5.3.Test Setup Layout

Refer to chapter 2.6.1 in this report.

3.5.4.Test Result

Refer to Annex A.4 in this report.
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3.6.Frequency Stability

REPORT No.: SZ22080394W04

3.6.1.Requirement

Manufacturers of U-NIl devices are responsible for ensuring frequency stability such that an
emission is maintained within the band of operation under all conditions of normal operation as
specified in the user’s manual.

3.6.2.Test Procedures

The EUT was placed inside of an environmental chamber as the temperature in the chamber was
varied between 5°Cto 40°C. The temperature was incremented by 10° intervals and the unit was
allowed to stabilize at each temperature before each measurement. The center frequency of the
transmitting channel was evaluated at each temperature and the frequency deviation from the
channel’s center frequency was recorded. Data for the worst case channel is shown below.

3.6.3.Test Result

Refer to Annex A.5 in this report.
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3.7.Dynamic Frequency Selection

REPORT No.: SZ22080394W04

3.7.1.Requirement

According to FCC section 15.407(h), (1) Transmit power control (TPC). U-NII devices operating in
the 5.25-5.35 GHz band and the 5.47-5.725 GHz band shall employ a TPC mechanism. The U-NII
device is required to have the capability to operate at least 6 dB below the mean EIRP value of 30
dBm. A TPC mechanism is not required for systems with an e.i.r.p. of less than 500 mW. (2) Radar
Detection Function of Dynamic Frequency Selection (DFS). U-NII devices operating with any part
of its 26 dB emission bandwidth in the 5.25-5.35 GHz and 5.47-5.725 GHz bands shall employ a
DFS radar detection mechanism to detect the presence of radar systems and to avoid co-channel
operation with radar systems. Operators shall only use equipment with a DFS mechanism that is
turned on when operating in these bands. The device must sense for radar signals at 100 percent
of its emission bandwidth. The minimum DFS detection threshold for devices with a maximum
e.i.r.p. of 200 mW to 1 W is —64 dBm. For devices that operate with less than 200 mW e.i.r.p. and a
power spectral density of less than 10 dBm in a 1 MHz band, the minimum detection threshold is
—62 dBm. The detection threshold is the received power averaged over 1 microsecond referenced
to a 0 dBi antenna. For the initial channel setting, the manufacturers shall be permitted to provide
for either random channel selection or manual channel selection.
A U-NII network will employ a DFS function to detect signals from radar systems and to avoid
co-channel operation with these systems. This applies to the 5250-5350 MHz and/or 5470-5725
MHz bands.1
Within the context of the operation of the DFS function, a U-NII device will operate in either Master
Mode or Client Mode. U-NII devices operating in Client Mode can only operate in a network
controlled by a U-NII device operating in Master Mode.2
Tables 1 and 2 shown below summarize the information contained in sections 5.1.1 and 5.1.2.
Table 1: Applicability of DFS Requirements Prior to Use of a Channel

Operational Mode
Requirement Master Client Without Radar | Client With Radar
Detection Detection
Non-Occupancy Period Yes Not required Yes
DFS Detection Threshold Yes Not required Yes
Channel Availability Check Time Yes Not required Not required
U-NII Detection Bandwidth Yes Not required Yes

Table 2: Applicability of DFS requirements during normal operation

Operational Mode
Master Client Without Radar Detection

Requirement
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DFS Detection Threshold Yes Not required
Channel Closing Transmission Time Yes Yes
Channel Move Time Yes Yes
U-NII Detection Bandwidth Yes Not required
Additional requirements for . ] ] .
. . . Master Device or Client Client Without Radar
devices with multiple . . ]
] with Radar Detection Detection
bandwidth modes
U-NII Detection Bandwidth and ]
All BW modes must be tested Not required

Statistical Performance Check
Channel Move Time and Channel | Test using widest BW mode Test using the widest BW
Closing Transmission Time available mode available for the link

All other tests Any single BW mode Not required

Note: Frequencies selected for statistical performance check (Section 7.8.4) should include
several frequencies within the radar detection bandwidth and frequencies near the edge of the
radar detection bandwidth. For 802.11 devices it is suggested to select frequencies in each of
the bonded 20 MHz channels and the channel center frequency.

The operational behavior and individual DFS requirements that are associated with these modes
are as follows:

Master Devices

a) The Master Device will use DFS in order to detect Radar Waveforms with received signal
strength above the DFS Detection Threshold in the 5250 — 5350 MHz and 5470 - 5725 MHz bands.
DFS is not required in the 5150 — 5250 MHz or 5725 - 5825 MHz bands.

b) Before initiating a network on a Channel, the Master Device will perform a Channel Availability
Check for specified time duration (Channel Availability Check Time) to ensure that there is no radar
system operating on the Channel, using DFS described under subsection a) above.

c) The Master Device initiates a U-NII network by transmitting control signals that will enable other
U-NII devices to Associate with the Master Device.

d) During normal operation, the Master Device will monitor the Channel (In-Service Monitoring) to
ensure that there is no radar system operating on the Channel, using DFS described under a).

e) If the Master Device has detected a Radar Waveform during In-Service Monitoring as described
under d), the Operating Channel of the U-NII network is no longer an Available Channel. The
Master Device will instruct all associated Client Device(s) to stop transmitting on this Channel
within the Channel Move Time. The transmissions during the Channel Move Time will be limited to
the Channel Closing Transmission Time.

f) Once the Master Device has detected a Radar Waveform it will not utilize the Channel for the
duration of the Non-Occupancy Period. 3.

g) If the Master Device delegates the In-Service Monitoring to a Client Device, then the
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combination will be tested to the requirements described under d) through f) above.

Client Devices

a) A Client Device will not transmit before having received appropriate control signals from a
Master Device.

REPORT No.: SZ22080394W04

b) A Client Device will stop all its transmissions whenever instructed by a Master Device to which it
is associated and will meet the Channel Move Time and Channel Closing Transmission Time
requirements. The Client Device will not resume any transmissions until it has again received
control signals from a Master Device.
c) If a Client Device is performing In-Service Monitoring and detects a Radar Waveform above the
DFS Detection Threshold, it will inform the Master Device. This is equivalent to the Master Device
detecting the Radar Waveform and d) through f) of section 5.1.1 apply.
d) Irrespective of Client Device or Master Device detection the Channel Move Time and Channel
Closing Transmission Time requirements remain the same.
e) The client test frequency must be monitored to ensure no transmission of any type has occurred
for 30 minutes. Note: If the client moves with the master, the device is considered compliant if
nothing appears in the client non-occupancy period test. For devices that shut down (rather than
moving channels), no beacons should appear.
DFS Detection Thresholds
Table 3 below provides the DFS Detection Thresholds for Master Devices as well as Client
Devices incorporating In-Service Monitoring.

Table 3: DFS Detection Thresholds for Master Devices and Client Devices with Radar

Detection

Maximum Transmit Power Value (See Notes 1, 2, and 3)
EIRP = 200 mill watt -64 dBm
EIRP < 200 mill watt

mill wa .and 62 dBm
power spectral density < 10 dBm/MHz
EIRP < 200 mill watt that do not meet the power spectral

-64 dBm

density requirement

Note 1: This is the level at the input of the receiver assuming a 0 dBi receive antenna.

Note 2: Throughout these test procedures an additional 1 dB has been added to the amplitude of
the test transmission waveforms to account for variations in measurement equipment. This will
ensure that the test signal is at or above the detection threshold level to trigger a DFS response.
Note3: EIRP is based on the highest antenna gain. For MIMO devices refer to KDB Publication
662911 DO1.

Response Requirements

Table 4 provides the response requirements for Master and Client Devices incorporating DFS.
Table 4: DFS Response Requirement Values

‘ Parameter Value
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Non-occupancy period Minimum 30 minutes
Channel Availability Check Time 60 seconds
10 seconds

Channel Move Time
See Note 1.

200 milliseconds + an aggregate of 60 milliseconds
over remaining 10 second period. See Notes 1 and 2.
Minimum 100% of the U-NII 99% transmission power
bandwidth. See Note 3.

Note 1: Channel Move Time and the Channel Closing Transmission Time should be performed
with Radar Type 0. The measurement timing begins at the end of the Radar Type 0 burst.

Note 2: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at
the beginning of the Channel Move Time plus any additional intermittent control signals required
to facilitate a Channel move (an aggregate of 60 milliseconds) during the remainder of the 10
second period. The aggregate duration of control signals will not count quiet periods in between

Channel Closing Transmission Time

U-NII Detection Bandwidth

transmissions.

Note 3: During the U-NII Detection Bandwidth detection test, radar type 0 should be used. For
each frequency step the minimum percentage of detection is 90 percent. Measurements are
performed with no data traffic.

3.7.2.Test Description

According to Section 7.2 of KDB 905462 D02 VO1RO01
1. Setup for Master with injection at the Master

Radar Test
Signal Generator
Outpth
Lw 2-Way
Splitter/ 2-Way uuT
Combiner Splitter/ 1—-— MO
Co?nbiner (Master)
Spectrum
Analyzer .
(with 10 dB internal Client
Attenuation) o OH

(Example Conducted Setup where UUT is a Master and Radar Test Waveforms are
injected into the Master)
2. Setup for Client with injection at the Master
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Radar Test

Signal Generator

Ouipuio g
=
—laroe | 2way 2-Way
Splitter/ Splitter/
ATT 3008 I Combiner Combiner

uuT
(Client)

O

Master

O Spectrum

Analyzer
(with 10 dB internal
Attenuation)

(Example Conducted Setup where UUT is a Client and Radar Test Waveforms are
injected into the Master)
3. Setup for Client with injection at the Client

Radar Test

Signal Generator

Spectrum
Analyzer
(with 10 dB internal

Outpth
L‘MI* 2¥ay o
plitter; 1—-—-m1oda -vway
Combiner Splitter/
Combiner
Master
O

Attenuation) o

uuT
— 128 O (Glient)

(Example Conducted Setup where UUT is a Client and Radar Test Waveforms are

injected into the Client)

3.7.3.Information of Companion Device
Product Name: Router
Manufacturer: ASUS
FCC ID: MSQ-RTAXJFO00
Device Type: Master Device
Operating Mode: Master Mode
Serial No: M3IAJF201046
Antenna Gain: 2.0dBi

3.7.4.Test Result

Refer to Annex A.6 in this report.
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3.8.Conducted Emission

3.8.1.Requirement

REPORT No.: SZ22080394W04

According to FCC section 15.207, for an intentional radiator that is designed to be connected to the
public utility (AC) power line, the radio frequency voltage that is conducted back onto the AC power
line on any frequency within the band 150kHz to 30MHz shall not exceed the limits in the following
table, as measured using a 50uH/50Q line impedance stabilization network (LISN).

Conducted Limit (dBpV)
Frequency Range (MHz) ,
Quai-peak Average
0.15-0.50 66 to 56 56 to 46
0.50-5 56 46
5-30 60 50

Note:
(a) The lower limit shall apply at the band edges.

(b) The limit decreases linearly with the logarithm of the frequency in the range 0.15 - 0.50MHz.

3.8.2.Test Procedures

The Table-top EUT was placed upon a non-metallic table 0.8m above the horizontal metal
reference ground plane. EUT was connected to LISN and LISN was connected to reference
Ground Plane. EUT was 80cm from LISN. The set-up and test methods were according to ANSI

C63.10: 2013.

3.8.3.Test Setup Layout

Refer to chapter 2.6.2 in this report.

3.8.4.Test Result

Refer to Annex A.7 in this report.
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3.9.Restricted Frequency Bands

3.9.1.Requirement

The peak emissions outside of the frequency bands of operation shall be attenuated in accordance
with the following limits:

(1) For transmitters operating in the 5.15-5.25 GHz band: all emissions outside of the 5.15-5.35
GHz band shall not exceed an EIRP of -27dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: all emissions outside of the 5.15-5.35
GHz band shall not exceed an EIRP of -27dBm/MHz.

(3) For transmitters operating in the 5.47-5.725 GHz band: all emissions outside of the 5.47-5.725
GHz band shall not exceed an EIRP of -27dBm/MHz.

(4) For transmitters operating in the 5.725-5.85 GHz band:

(i) All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above or below the
band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band edge, and from
25 MHz above or below the band edge increasing linearly to a level of 15.6 dBm/MHz at 5 MHz
above or below the band edge, and from 5 MHz above or below the band edge increasing linearly
to a level of 27 dBm/MHz at the band edge.

The following formula is used to convert the equipment isotropic radiated power(e.i.r.p.) to field
strength (dBpV/m);

& — 1000000 % 43037
3

WM

where P isthe EIRP in Watts

Therefore: -27 dBmMHz = 68 .23 dBUV/m
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Unwanted emissions below 1 GHz must comply with the general field strength limits set forth in §
15.209. According to FCC section 15.209 (a), except as provided elsewhere in this subpart, the
emissions from an intentional radiator shall not exceed the field strength levels specified in the
following table:

Frequency (MHz) Field Strength (uV/m) Measurement Distance (m)
0.009 - 0.490 2400/F(kHz) 300

0.490 - 1.705 24000/F (kHz) 30

1.705 - 30.0 30 30

30 - 88 100 3

88 - 216 150 3

216 - 960 200 3

Above 960 500 3

For Above 1000MHz, the emission limit in this paragraph is based on measurement
instrumentation employing an average detector, measurement using instrumentation with a peak
detector function, corresponding to 20dB above the maximum permitted average limit.

In addition, radiated emissions which fall in the restricted bands, as defined in Section 15.205(a),
also should comply with the radiated emission limits specified in Section 15.209(a)(above table).

3.9.2.Test Procedures

The EUT is located in a 3m Semi-Anechoic Chamber; the antenna factors, cable loss and so on of
the site as factors are calculated to correct the reading.

KDB 789033 Section H) 3)5)6(d)) was used in order to prove compliance

For the Test Antenna:

Test Antenna is 3m away from the EUT. Test Antenna height is varied from 1m to 4m above the
ground to determine the maximum value of the field strength.

3.9.3.Test Setup Layout

Refer to chapter 2.6.3 in this report.

3.9.4.Test Result

Refer to Annex A.8 in this report.
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3.10. Radiated Emission

3.10.1.Requirement

The peak emissions outside of the frequency bands of operation shall be attenuated in accordance
with the following limits:

(1) For transmitters operating in the 5.15-5.25 GHz band: all emissions outside of the 5.15-5.35
GHz band shall not exceed an EIRP of -27dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: all emissions outside of the 5.15-5.35
GHz band shall not exceed an EIRP of -27dBm/MHz.

(3) For transmitters operating in the 5.47-5.725 GHz band: all emissions outside of the 5.47-5.725
GHz band shall not exceed an EIRP of -27dBm/MHz.

(4) For transmitters operating in the 5.725-5.85 GHz band: All emissions within the frequency
range from the band edge to 10 MHz above or below the band edge shall not exceed an e.i.r.p. of
-17 dBm/MHz; for frequencies 10 MHz or greater above or below the band edge, emissions shall
not exceed an e.i.r.p. of -27 dBm/MHz.

The following formula is used to convert the equipment isotropic radiated power(e.i.r.p.) to field
strength (dBuV/m);

# — 1000000 x 43037

3 pvim

where P is the EIRP in Watts

Therefore: -27 dBmMHz = 6323 dBuY/m

Unwanted emissions below 1 GHz must comply with the general field strength limits set forth in §
15.209. According to FCC section 15.209 (a), except as provided elsewhere in this subpart, the
emissions from an intentional radiator shall not exceed the field strength levels specified in the
following table:

Frequency (MHz) Field Strength (uV/m) Measurement Distance (m)
0.009 - 0.490 2400/F(kHz) 300

0.490 - 1.705 24000/F (kHz) 30

1.705 - 30.0 30 30

30 - 88 100 3

88 -216 150 3

216 - 960 200 3

Above 960 500 3
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For Above 1000MHz, the emission limit in this paragraph is based on measurement
instrumentation employing an average detector, measurement using instrumentation with a peak
detector function, corresponding to 20dB above the maximum permitted average limit.

In addition, radiated emissions which fall in the restricted bands, as defined in Section 15.205(a),
also should comply with the radiated emission limits specified in Section 15.209(a)(above table).

REPORT No.: SZ22080394W04

3.10.2.Test Procedures

The EUT is placed on a non-conducting table 80 cm above the ground plane for measurement
below 1GHz; 1.5 m above the ground plane for measurement above 1GHz.The antenna to EUT
distance is 3meters. The EUT is configured in accordance with ANSI C63.10. The EUT is set to
transmit in a continuous mode.

For measurements below 30MHz, the emission limits shown in the above table are based on
measurements employing a CISPR quasi-peak detector except for the frequency bands 9kHz-90
kHz, 110kHz-490 kHz. Radiated emission limits in these two bands are based on measurements
employing an average detector.

For measurements below 1GHz the resolution bandwidth is set to 100kHz for peak detection
measurements or 120kHz for quasi-peak detection measurements. Peak detection is used unless
otherwise noted as quasi-peak.

For measurements above 1GHz the resolution bandwidth is set to 1MHz, the video band width is
set to 3MHz for peak measurements and as applicable for average measurements.

The EUT is rotated through 360 degrees to maximize emissions received. The antenna is scanned
from 1 to 4 meters above the ground plane to further maximize the emission. Measurements are
made with the antenna polarized in both the vertical and the horizontal positions. For
measurements above 1 GHz, keeping the measurement antenna aimed at the source of emissions
at each frequency of significant emissions, with polarization oriented for maximum response.

3.10.3.Test Setup Layout

Refer to chapter 2.6.3 in this report.

3.10.4.Test Result

Refer to Annex A.9 in this report.
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Annex A Test Data and Result

A.1. Duty Cycle of Test Signal

REPORT No.: SZ22080394W04

Condition | Mode | Frequency (MHz) | Antenna | Duty Cycle (%) Correction Factor (dB) 1/T (kHz)
NVNT a 5180 Ant1 96.94 0.13 0.72
NVNT n20 5180 Ant1 96.73 0.14 0.77
NVNT n40 5190 Ant1 93.71 0.28 1.54
NVNT ac20 5180 Ant1 96.76 0.14 0.76
NVNT ac40 5190 Ant1 93.68 0.28 1.53
NVNT ac80 5210 Ant1 88.18 0.55 3.08
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REPORT No.: SZ22080394W04

Test Graphs
Duty Cycle NVNT a 5180MHz Ant1
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Duty Cycle NVNT ac40 5190MHz Ant1
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A.2. Maximum Conducted Output Power

802.11a Mode

REPORT No.: SZ22080394W04

Average Power o
Frequency Limit .

(MHz) Measured Duty Duty factor Calculated Verdict

dBm Factor dBm w dBm wW
5180 15.43 15.56 0.036
5220 16.52 16.65 0.046
5240 16.72 16.85 0.048
5260 16.95 17.08 0.051
5300 17.38 17.51 0.056 24 0.25
5320 16.03 16.16 0.041

0.13 PASS
5500 17.22 17.35 0.054
5600 16.37 16.50 0.045
5720 16.44 16.57 0.045
5745 17.11 17.24 0.053
5785 17.83 17.96 0.063 30 1
5825 17.73 17.86 0.061
802.11n (HT20) Mode
Average Power -
Frequency Limit )

(MHz) Measured Duty Duty factor Calculated Verdict

dBm Factor dBm w dBm w
5180 16.18 16.32 0.043
5220 16.39 16.53 0.045
5240 16.30 16.44 0.044
5260 16.52 16.66 0.046
5300 17.34 17.48 0.056 24 0.25
5320 17.57 17.71 0.059

0.14 PASS

5500 17.04 17.18 0.052
5600 16.18 16.32 0.043
5720 16.34 16.48 0.044
5745 16.92 17.06 0.051
5785 17.63 17.77 0.060 30 1
5825 17.59 17.73 0.059
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802.11n (HT40) Mode

REPORT No.: SZ22080394W04

Average Power -
Frequency Limit )

(MHz) Measured Duty Duty factor Calculated Verdict

dBm Factor dBm w dBm w
5190 12.15 12.43 0.017
5230 16.26 16.54 0.045
5270 16.63 16.91 0.049
5310 12.81 13.09 0.020 24 0.25
5510 16.79 0.28 17.07 0.051 PASS
5630 15.54 15.82 0.038
5710 16.30 16.58 0.045
5755 16.92 17.20 0.052 30 ’
5795 17.48 17.76 0.060

802.11ac (VHT20) Mode
Average Power o
Frequency Limit i

(MHz) Measured Duty Duty factor Calculated Verdict

dBm Factor dBm w dBm w
5180 15.15 15.29 0.034
5220 15.48 15.62 0.036
5240 15.38 15.52 0.036
5260 15.78 15.92 0.039
5300 16.39 16.53 0.045 24 0.25
5320 16.66 16.80 0.048

0.14 PASS

5500 16.08 16.22 0.042
5600 15.10 15.24 0.033
5720 15.21 15.35 0.034
5745 16.01 16.15 0.041
5785 16.51 16.65 0.046 30 1
5825 16.81 16.95 0.050
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802.11ac (VHT40) Mode

REPORT No.: SZ22080394W04

Average Power -
Frequency Limit )
(MHz) Measured Duty Duty factor Calculated Verdict
dBm Factor dBm w dBm W
5190 14.95 15.23 0.033
5230 15.17 15.45 0.035
5270 15.86 16.14 0.041
5310 16.39 16.67 0.046 24 0.25
5510 15.94 0.28 16.22 0.042 PASS
5630 14.63 14.91 0.031
5710 15.54 15.82 0.038
5755 15.98 16.26 0.042 30 ’
5795 16.09 16.37 0.043
802.11ac (VHT80) Mode
Average Power o
Frequency Limit .
(MHz) Measured Duty Duty factor Calculated Verdict
dBm Factor dBm W dBm w

5210 12.83 13.38 0.022
5290 11.77 12.32 0.017
5530 13.41 13.96 0.025 24 0.25

0.55 PASS
5610 15.58 16.13 0.041
5690 15.94 16.49 0.045
5775 16.60 17.15 0.052 30 1
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A.3. Emission Bandwidth

REPORT No.: SZ22080394W04

Condition Mode Frequency (MHz) Antenna -26 dB Bandwidth (MHz)
NVNT a 5180 Ant1 19.939
NVNT a 5220 Ant1 21.001
NVNT a 5240 Ant1 20.113
NVNT a 5260 Ant1 20.927
NVNT a 5300 Ant1 20.657
NVNT a 5320 Ant1 20.273
NVNT a 5500 Ant1 19.977
NVNT a 5580 Ant1 20.055
NVNT a 5600 Ant1 27.246
NVNT a 5720 Ant1 21.629
NVNT n20 5180 Ant1 23.824
NVNT n20 5220 Ant1 23.733
NVNT n20 5240 Ant1 23.826
NVNT n20 5260 Ant1 26.116
NVNT n20 5300 Ant1 22.627
NVNT n20 5320 Ant1 26.778
NVNT n20 5500 Ant1 24.486
NVNT n20 5580 Ant1 23.965
NVNT n20 5600 Ant1 26.097
NVNT n20 5720 Ant1 23.683
NVNT n40 5190 Ant1 58.517
NVNT n40 5230 Ant1 59.327
NVNT n40 5270 Ant1 57.593
NVNT n40 5310 Ant1 58.823
NVNT n40 5510 Ant1 58.832
NVNT n40 5550 Ant1 58.491
NVNT n40 5630 Ant1 58.744
NVNT n40 5710 Ant1 58.48
NVNT ac20 5180 Ant1 20.598
NVNT ac20 5220 Ant1 20.357
NVNT ac20 5240 Ant1 20.437
NVNT ac20 5260 Ant1 20.377
NVNT ac20 5300 Ant1 22.197
NVNT ac20 5320 Ant1 20.341
NVNT ac20 5500 Ant1 20.508
NVNT ac20 5580 Ant1 20.377
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REPORT No.: SZ22080394W04

NVNT ac20 5600 Ant1 20.503
NVNT ac20 5720 Ant1 22,078
NVNT ac40 5190 Ant1 40.848
NVNT ac40 5230 Ant1 40.945
NVNT ac40 5270 Ant1 40.804
NVNT ac40 5310 Ant1 40.69
NVNT ac40 5510 Ant1 43.154
NVNT ac40 5550 Ant1 40.806
NVNT ac40 5630 Ant1 43.163
NVNT ac40 5710 Ant1 40.257
NVNT acs0 5210 Ant1 80.373
NVNT acs0 5290 Ant1 83.868
NVNT acs0 5530 Ant1 80.84
NVNT acs0 5610 Ant1 80.666
NVNT acs0 5690 Ant1 80.819
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REPORT No.: SZ22080394W04

Condition Mode Frequency (MHz) Antenna -6 dB Bandwidth (MHz)
NVNT a 5720 Ant1 15.052
NVNT a 5745 Ant1 13.804
NVNT a 5785 Ant1 14.054
NVNT a 5825 Ant1 15.101
NVNT n20 5720 Ant1 15.356
NVNT n20 5745 Ant1 15.044
NVNT n20 5785 Ant1 13.823
NVNT n20 5825 Ant1 13.15
NVNT n40 5710 Ant1 35.006
NVNT n40 5755 Ant1 35.088
NVNT n40 5795 Ant1 33.819
NVNT ac20 5720 Ant1 15.071
NVNT ac20 5745 Ant1 15.414
NVNT ac20 5785 Ant1 13.819
NVNT ac20 5825 Ant1 15.689
NVNT ac40 5710 Ant1 33.826
NVNT ac40 5755 Ant1 35.046
NVNT ac40 5795 Ant1 33.799
NVNT ac80 5690 Ant1 73.858
NVNT ac80 5775 Ant1 75.111
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REPORT No.: SZ22080394W04

Test Graphs

BT /ORLAB
-26dB Bandwidth NVNT a 5180MHz Ant1
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Agilent Spectrum Analyzer - Occupied BW
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Agilent Spectrum Analyzer - Occupied BW
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Agilent Spectrum Analyzer - Occupied BW
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Agilent Spectrum Analyzer - Occupied BW
502

-26dB Bandwidth NVNT a 5600MHz Ant1

SEMSE:PULSE| SOURCE OFF [\ ALTGN AUTO/MORF

02:02:34PM Oct 11, 2022

Center Freq 5.600000000 GHz :
Trig: Free Run
#Atten: 30 B

——
#IFGain:Low

Center Freq: 5.600000000 GHz

Radio Std: Nene
Avg|Hold: 100100

Radic Device: BTS

Ref Offset 14.956 dB
Ref 34.95 dBm

i

Center 5.6 GHz

#Res BW 300 kHz #/BW 1 MHz

Occupied Bandwidth Total Power

16.576 MHz

25.464 kHz
27.25 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

Mkr3 5.613648 GHz
-28.041 dBm

Span 30 MHz
Sweep 1.333ms

20.9 dBm

99.00 %
-26.00 dB

STATUS

Agilent Spectrum Analyzer - Occupied BW
S0Q

-26dB Bandwidth NVNT a 5720MHz Ant1

c | | | SEMSE:PULSE[ SOURCE OFF [y ALIGN AUTOMORF

02:04:05PM Oct 11, 2022

Center Freq 5.720000000 GHz

#IFGain:Low

—»—~ Trig:Free Run
#Atten: 30 dB

Ref Offset 14.94 dB
Ref 34.94 dBm

st

Center 5.72 GHz

#Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth

16.576 MHz
14.594 kHz
21.63 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

OBW Power
xdB

Center Freq: 5.720000000 GHz

Radio Std: None
Avg|Hold: 100/100

Radio Device: BTS

Mkr3 5.730829 GHz
-27.013 dBm

Span 30 MHz
Sweep 1.333 ms

20.7 dBm

99.00 %
-26.00 dB

Shenzhen Morlab Communications Technology Co., Ltd.
FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China
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REPORT No.: SZ22080394W04

BT /ORLAB
-26dB Bandwidth NVNT n20 5180MHz Ant1

Agilent Spectrum Analyzer - Occupied BW

g RL [ RF [Soe ac [ | SEMSE:PULSE| SOURCE OFF [\ ALIGN AUTO/MORF 02:05:46PM Oct 11, 2022
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radie Std: Nene
+«p. Trig:Free Run Avg|Hold: 1001100
AIFGain:Low RAtten: 30 <dB Radio Device: BTS

MKr3 5.191932 GHZ
Rersaosdem " "o7i15dEm

il

Center 5.18 GHz Span 30 MHz
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333ms

Occupied Bandwidth Total Power 21.5 dBm
17.637 MHz

Transmit Freq Error 19.874 kHz OBW Power 99.00 %
x dB Bandwidth 23.82 MHz x dB -26.00 dB

STATUS

-26dB Bandwidth NVNT n20 5220MHz Ant1

Agilent Spectrum Analyzer - Occupied BW

¢ RL [ rf [soe ac | [ | SEMSE:PULSE[SOURCE OFF | ALIGN AUTO/NORF 02:06:;39PM Oct 11, 2022
Center Freq 5.220000000 GHz Center Freq: 5.220000000 GHz Radio Std: None
—»—~ Trig:Free Run Avg|Hold: 1001100
HIFGain:Low RAtten: 30 dB Radie Device: BTS

MKkr3 5.231895 GHz
Ref 5495 dem " "36216dBm

Gt

Center 5.22 GHz Span 30 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 21.5 dBm
17.663 MHz

Transmit Freq Error 28.409 kHz OBW Power 99.00 %
x dB Bandwidth 23.73 MHz x dB -26.00 dB

Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
MORLARB  Fi-3 Buiding A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Http://www.morlab.cn E-mail: service@morlab.cn
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REPORT No.: SZ22080394W04

Agilent Spectrum Analyzer - Occupied BW
502

-26dB Bandwidth NVNT n20 5240MHz Ant1

SEMSE:PULSE| SOURCE OFF [\ ALTGN AUTO/MORF

02:07:20PM Oct 11, 2022

Center Freq 5.240000000 GHz

Trig: Free Run
#Atten: 30 B

——
#IFGain:Low

Center Freq: 5.240000000 GHz

Radio Std: Nene
Avg|Hold: 100100

Radic Device: BTS

Ref Offset 14.92 dB
Ref 34.92 dBm

Center 5.24 GHz

#Res BW 300 kHz #/BW 1 MHz

Occupied Bandwidth Total Power

17.634 MHz

7.426 kHz
23.83 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

Mkr3 5.25192 GHz
-28.127 dBm

Span 30 MHz
Sweep 1.333ms

21.6 dBm

99.00 %
-26.00 dB

STATUS

Agilent Spectrum Analyzer - Occupied BW
S0Q

-26dB Bandwidth NVNT n20 5260MHz Ant1

c | | | SEMSE:PULSE[ SOURCE OFF [y ALIGN AUTOMORF

02:09:54PM Oct 11, 2022

Center Freq 5.260000000 GHz

#IFGain:Low

—»—~ Trig:Free Run
#Atten: 30 dB

Ref Offset 14.93 dB
Ref 34.93 dBm

Wi

Center 5.26 GHz

#Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth

17.628 MHz
24.857 kHz
26.12 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

OBW Power
xdB

Center Freq: 5.260000000 GHz

Radio Std: None
Avg|Hold: 100/100

Radio Device: BTS

Mkr3 5.273083 GHz
-25.755 dBm

Span 30 MHz
Sweep 1.333 ms

21.7 dBm

99.00 %
-26.00 dB

Shenzhen Morlab Communications Technology Co., Ltd.
FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China
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REPORT No.: SZ22080394W04

Agilent Spectrum Analyzer - Occupied BW
502

-26dB Bandwidth NVNT n20 5300MHz Ant1

SEMSE:PULSE| SOURCE OFF [\ ALTGN AUTO/MORF

02:10:46PM Oct 11, 2022

Center Freq 5.300000000 GHz

Trig: Free Run
#Atten: 30 B

——
#IFGain:Low

Center Freq: 5.300000000 GHz

Radio Std: Nene
Avg|Hold: 100100

Radic Device: BTS

Ref Offset 16.06 dB
Ref 35.06 dBm

Center 5.3 GHz

#Res BW 300 kHz #/BW 1 MHz

Occupied Bandwidth Total Power

17.641 MHz

23.646 kHz
22.63 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

Mkrd 5.311337 GHz
-20.990 dBm

Span 30 MHz
Sweep 1.333ms

22.1 dBm

99.00 %
-26.00 dB

STATUS

Agilent Spectrum Analyzer - Occupied BW
S0Q

-26dB Bandwidth NVNT n20 5320MHz Ant1

c | | | SEMSE:PULSE[ SOURCE OFF [y ALIGN AUTOMORF

02:11:29PM Oct 11, 2022

Center Freq 5.320000000 GHz

#IFGain:Low

—»—~ Trig:Free Run
#Atten: 30 dB

Ref Offset 15.05 dB
Ref 35.05 dBm

Center 5.32 GHz

#Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth

17.639 MHz
23.488 kHz
26.78 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

OBW Power
xdB

Center Freq: 5.320000000 GHz

Radio Std: None
Avg|Hold: 100/100

Radio Device: BTS

Mkr3 5.333412 GHz
-21.750 dBm

Span 30 MHz
Sweep 1.333 ms

22.2 dBm

99.00 %
-26.00 dB

Shenzhen Morlab Communications Technology Co., Ltd.
FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China
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REPORT No.: SZ22080394W04

Agilent Spectrum Analyzer - Occupied BW
502

-26dB Bandwidth NVNT n20 5500MHz Ant1

SEMSE:PULSE| SOURCE OFF [\ ALTGN AUTO/MORF

02:12:16PM Oct 11, 2022

Center Freq 5.500000000 GHz :
Trig: Free Run
#Atten: 30 B

——
#IFGain:Low

Center Freq: 5.500000000 GHz

Radio Std: Nene
Avg|Hold: 100100

Radic Device: BTS

Ref Offset 14.99 dB
Ref 34.99 dBm

ik

Center 5.5 GHz

#Res BW 300 kHz #/BW 1 MHz

Occupied Bandwidth Total Power

17.654 MHz

-2.021 kHz
24.49 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

Mkrd 5.512241 GHz
-22.927 dBm

Span 30 MHz
Sweep 1.333ms

21.5dBm

99.00 %
-26.00 dB

STATUS

Agilent Spectrum Analyzer - Occupied BW
S0Q

-26dB Bandwidth NVNT n20 5580MHz Ant1

c | | | SEMSE:PULSE[ SOURCE OFF [y ALIGN AUTOMORF

05:02:56PM Oct 11, 2022

Center Freq 5.580000000 GHz

#IFGain:Low

—»—~ Trig:Free Run
#Atten: 30 dB

Ref Offset 14.88 dB
Ref 34.88 dBm

Center 5.58 GHz

#Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth

17.648 MHz
-2.599 kHz
23.97 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

OBW Power
xdB

Center Freq: 5.580000000 GHz

Radio Std: None
Avg|Hold: 100/100

Radio Device: BTS

Mkr3 5.59198 GHz
-24.610 dBm

Span 30 MHz
Sweep 1.333 ms

20.7 dBm

99.00 %
-26.00 dB

Shenzhen Morlab Communications Technology Co., Ltd.
FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China
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REPORT No.: SZ22080394W04

Agilent Spectrum Analyzer - Occupied BW
502

-26dB Bandwidth NVNT n20 5600MHz Ant1

SEMSE:PULSE| SOURCE OFF [\ ALTGN AUTO/MORF

02:13:43PM Oct 11, 2022

Center Freq 5.600000000 GHz :
Trig: Free Run
#Atten: 30 B

——
#IFGain:Low

Center Freq: 5.600000000 GHz

Radio Std: Nene
Avg|Hold: 100100

Radic Device: BTS

Ref Offset 14.956 dB
Ref 34.95 dBm

Gl

Center 5.6 GHz

#Res BW 300 kHz #/BW 1 MHz

Occupied Bandwidth Total Power

17.651 MHz

16.208 kHz
26.10 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

Mkrd 5.613065 GHz
-28.550 dBm

Span 30 MHz
Sweep 1.333ms

20.9 dBm

99.00 %
-26.00 dB

STATUS

Agilent Spectrum Analyzer - Occupied BW
S0Q

-26dB Bandwidth NVNT n20 5720MHz Ant1

c | | | SEMSE:PULSE[ SOURCE OFF [y ALIGN AUTOMORF

02:14:23PM Oct 11, 2022

Center Freq 5.720000000 GHz

#IFGain:Low

—»—~ Trig:Free Run
#Atten: 30 dB

Ref Offset 14.94 dB
Ref 34.94 dBm

Center 5.72 GHz

#Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth

17.664 MHz
5.105 kHz
23.68 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

OBW Power
xdB

Center Freq: 5.720000000 GHz

Radio Std: None
Avg|Hold: 100/100

Radio Device: BTS

Mkr3 5.731847 GHz
-24.297 dBm

Span 30 MHz
Sweep 1.333 ms

20.7 dBm

99.00 %
-26.00 dB

Shenzhen Morlab Communications Technology Co., Ltd.
FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China
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REPORT No.: SZ22080394W04

Agilent Spectrum Analyzer - Occupied BW
502

-26dB Bandwidth NVNT n40 5190MHz Ant1

SEMSE:PULSE| SOURCE OFF [\ ALTGN AUTO/MORF

04:36:32PM Oct 11, 2022

Center Freq 5.190000000 GHz

Trig: Free Run
#Atten: 30 B

——
#IFGain:Low

Center Freq: 5.190000000 GHz

Radio Std: Nene
Avg|Hold: 100100

Radic Device: BTS

Ref Offset 16.01 dB
Ref 35.01 dBm

Center 5.19 GHz

#Res BW 620 kHz #VBW 2 MHz

Occupied Bandwidth Total Power

36.074 MHz

72.811 kHz
58.52 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

Mkrd 5.219331 GHz
-25.304 dBm

Span 60 MHz
Sweep 1.333ms

21.8 dBm

99.00 %
-26.00 dB

STATUS

Agilent Spectrum Analyzer - Occupied BW
S0Q

-26dB Bandwidth NVNT n40 5230MHz Ant1

c | | | SEMSE:PULSE[ SOURCE OFF [y ALIGN AUTOMORF

04:36:48PM Oct 11, 2022

Center Freq 5.230000000 GHz

#IFGain:Low

—»—~ Trig:Free Run
#Atten: 30 dB

Ref Offset 14.92 dB
Ref 34.92 dBm

Center 5.23 GHz

#Res BW 620 kHz #VBW 2 MHz

Occupied Bandwidth

36.099 MHz
33.256 kHz
59.33 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

OBW Power
xdB

Center Freq: 5.230000000 GHz

Radio Std: None
Avg|Hold: 100/100

Radio Device: BTS

Mkr3 5.259697 GHz
-25.661 dBm

Span 60 MHz
Sweep 1.333 ms

21.8 dBm

99.00 %
-26.00 dB

Shenzhen Morlab Communications Technology Co., Ltd.
FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China
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REPORT No.: SZ22080394W04

Agilent Spectrum Analyzer - Occupied BW
502

-26dB Bandwidth NVNT n40 5270MHz Ant1

SEMSE:PULSE| SOURCE OFF [\ ALTGN AUTO/MORF

04:37:07PM Oct 11, 2022

Center Freq 5.270000000 GHz

Trig: Free Run
#Atten: 30 B

——
#IFGain:Low

Center Freq: 5.270000000 GHz

Radio Std: Nene
Avg|Hold: 100100

Radic Device: BTS

Ref Offset 16.02 dB
Ref 35.02 dBm

Center 5.27 GHz

#Res BW 620 kHz #VBW 2 MHz

Occupied Bandwidth Total Power

36.034 MHz

58.933 kHz
57.59 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

Mkr3 5.298856 GHz
-28.541 dBm

Span 60 MHz
Sweep 1.333ms

22.1 dBm

99.00 %
-26.00 dB

STATUS

Agilent Spectrum Analyzer - Occupied BW
S0Q

-26dB Bandwidth NVNT n40 5310MHz Ant1

c | | | SEMSE:PULSE[ SOURCE OFF [y ALIGN AUTOMORF

04:37:29PM Oct 11, 2022

Center Freq 5.310000000 GHz

#IFGain:Low

—»—~ Trig:Free Run
#Atten: 30 dB

Ref Offset 15.05 dB
Ref 35.05 dBm

Center 5.31 GHz

#Res BW 620 kHz #VBW 2 MHz

Occupied Bandwidth

36.057 MHz
82.098 kHz
58.82 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

OBW Power
xdB

Center Freq: 5.310000000 GHz

Radio Std: None
Avg|Hold: 100/100

Radio Device: BTS

Mkr3 5.339494 GHz
-22.170 dBm

Span 60 MHz
Sweep 1.333 ms

22.4 dBm

99.00 %
-26.00 dB

Shenzhen Morlab Communications Technology Co., Ltd.
FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China
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REPORT No.: SZ22080394W04

Agilent Spectrum Analyzer - Occupied BW
502

-26dB Bandwidth NVNT n40 5510MHz Ant1

SEMSE:PULSE| SOURCE OFF [\ ALTGN AUTO/MORF

04:37:43PM Oct 11, 2022

Center Freq 5.510000000 GHz

Trig: Free Run
#Atten: 30 B

——
#IFGain:Low

Center Freq: 5.510000000 GHz

Radio Std: Nene
Avg|Hold: 100100

Radic Device: BTS

Ref Offset 16.03 dB
Ref 35.03 dBm

Center 5.51 GHz

#Res BW 620 kHz #VBW 2 MHz

Occupied Bandwidth Total Power

36.012 MHz

29.692 kHz
58.83 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

Mkrd 5.539446 GHz
-26.637 dBm

Span 60 MHz
Sweep 1.333ms

21.9 dBm

99.00 %
-26.00 dB

STATUS

Agilent Spectrum Analyzer - Occupied BW
S0Q

-26dB Bandwidth NVNT n40 5550MHz Ant1

c | | | SEMSE:PULSE[ SOURCE OFF [y ALIGN AUTOMORF

04:38:30PM Oct 11, 2022

Center Freq 5.550000000 GHz

#IFGain:Low

—»—~ Trig:Free Run
#Atten: 30 dB

Ref Offset 15.19 dB
Ref 35.19 dEBm

Center 5.55 GHz

#Res BW 620 kHz #VBW 2 MHz

Occupied Bandwidth

36.086 MHz
35.789 kHz
58.49 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

OBW Power
xdB

Center Freq: 5.550000000 GHz

Radio Std: None
Avg|Hold: 100/100

Radio Device: BTS

Mkr3 5.579281 GHz
-24.439 dBm

Span 60 MHz
Sweep 1.333 ms

21.9 dBm

99.00 %
-26.00 dB

Shenzhen Morlab Communications Technology Co., Ltd.
FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

MORLAB

Tel: 86-755-36698555 Fax: 86-755-36698525
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REPORT No.: SZ22080394W04

Agilent Spectrum Analyzer - Occupied BW
502

-26dB Bandwidth NVNT n40 5630MHz Ant1

SEMSE:PULSE| SOURCE OFF [\ ALTGN AUTO/MORF

04:38:57 PM Oct 11, 2022

Center Freq 5.630000000 GHz

Trig: Free Run
#Atten: 30 B

——
#IFGain:Low

Center Freq: 5.630000000 GHz

Radio Std: Nene
Avg|Hold: 100100

Radic Device: BTS

Ref Offset 14.66 dB
Ref 34.65 dBm

Center 5.63 GHz

#Res BW 620 kHz #VBW 2 MHz

Occupied Bandwidth Total Power

36.073 MHz

18.802 kHz
58.74 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

Mkr3 5.659391 GHz
-28.349 dBm

Span 60 MHz
Sweep 1.333ms

20.8 dBm

99.00 %
-26.00 dB

STATUS

Agilent Spectrum Analyzer - Occupied BW
S0Q

-26dB Bandwidth NVNT n40 5710MHz Ant1

c | | | SEMSE:PULSE[ SOURCE OFF [y ALIGN AUTOMORF

04:39:16PM Oct 11, 2022

Center Freq 5.710000000 GHz

#IFGain:Low

—»—~ Trig:Free Run
#Atten: 30 dB

Ref Offset 14.85 dB
Ref 34.85 dEBm

Center 5.71 GHz

#Res BW 620 kHz #VBW 2 MHz

Occupied Bandwidth

36.049 MHz
36.441 kHz
58.48 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

OBW Power
xdB

Center Freq: 5.710000000 GHz

Radio Std: None
Avg|Hold: 100/100

Radio Device: BTS

Mkr3 5.739276 GHz
-30.222 dBm

Span 60 MHz
Sweep 1.333 ms

20.9 dBm

99.00 %
-26.00 dB

Shenzhen Morlab Communications Technology Co., Ltd.
FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China
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REPORT No.: SZ22080394W04

BT /ORLAB
-26dB Bandwidth NVNT ac20 5180MHz Ant1

Agilent Spectrum Analyzer - Occupied BW

g RL [ RF [Soe ac [ | SEMSE:PULSE| SOURCE OFF [\ ALIGN AUTO/MORF 02:17:55PM Oct 11, 2022
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radie Std: Nene
+«p. Trig:Free Run Avg|Hold: 1001100
AIFGain:Low RAtten: 30 <dB Radio Device: BTS

MKr3 5.190321 GHZ
Refs49sdBm " "23745dBm

Mot

Center 5.18 GHz Span 30 MHz
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333ms

Occupied Bandwidth Total Power 20.4 dBm
17.597 MHz

Transmit Freq Error 22.037 kHz OBW Power 99.00 %
x dB Bandwidth 20.60 MHz x dB -26.00 dB

STATUS

-26dB Bandwidth NVNT ac20 5220MHz Ant1

Agilent Spectrum Analyzer - Occupied BW

¢ RL [ rf [soe ac | [ | SEMSE:PULSE[SOURCE OFF | ALIGN AUTO/NORF 02;13;35PM Oct 11, 2022
Center Freq 5.220000000 GHz Center Freq: 5.220000000 GHz Radio Std: None
—»—~ Trig:Free Run Avg|Hold: 1001100
HIFGain:Low RAtten: 30 dB Radie Device: BTS

MKkr3 5.230202 GHz
Ref549sdem " "48283dBm

e

Center 5.22 GHz Span 30 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 21.6 dBm
17.647 MHz

Transmit Freq Error 23.573 kHz OBW Power 99.00 %
x dB Bandwidth 20.326 MHz x dB -26.00 dB

Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
MORLARB  Fi-3 Buiding A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Http://www.morlab.cn E-mail: service@morlab.cn
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REPORT No.: SZ22080394W04

Agilent Spectrum Analyzer - Occupied BW
502

-26dB Bandwidth NVNT ac20 5240MHz Ant1

SEMSE:PULSE| SOURCE OFF [\ ALTGN AUTO/MORF

02:34:49PM Oct 11, 2022

Center Freq 5.240000000 GHz

Trig: Free Run
#Atten: 30 B

——
#IFGain:Low

Center Freq: 5.240000000 GHz

Radio Std: Nene
Avg|Hold: 100100

Radic Device: BTS

Ref Offset 14.92 dB
Ref 34.92 dBm

Center 5.24 GHz

#Res BW 300 kHz #/BW 1 MHz

Occupied Bandwidth Total Power

17.653 MHz

22.776 kHz
20.44 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

Mkrd 5.250241 GHz
-18.923 dBm

Span 30 MHz
Sweep 1.333ms

21.4 dBm

99.00 %
-26.00 dB

STATUS

Agilent Spectrum Analyzer - Occupied BW
S0Q

-26dB Bandwidth NVNT ac20 5260MHz Ant1

c | | | SEMSE:PULSE[ SOURCE OFF [y ALIGN AUTOMORF

02:35:30PM Oct 11, 2022

Center Freq 5.260000000 GHz

#IFGain:Low

—»—~ Trig:Free Run
#Atten: 30 dB

Ref Offset 14.93 dB
Ref 34.93 dBm

Center 5.26 GHz

#Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth

17.604 MHz
23.695 kHz
20.38 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

OBW Power
xdB

Center Freq: 5.260000000 GHz

Radio Std: None
Avg|Hold: 100/100

Radio Device: BTS

Mkr3 5.270212 GHz
-21.524 dBm

Span 30 MHz
Sweep 1.333 ms

21.6 dBm

99.00 %
-26.00 dB

Shenzhen Morlab Communications Technology Co., Ltd.
FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China
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REPORT No.: SZ22080394W04

BT /ORLAB
-26dB Bandwidth NVNT ac20 5300MHz Ant1

Agilent Spectrum Analyzer - Occupied BW

g RL [ RF [Soe ac [ | SEMSE:PULSE| SOURCE OFF [\ ALIGN AUTO/MORF 02:53:04 PM Oct 11, 2022
Center Freq 5.300000000 GHz Center Freq: 5.300000000 GHz Radie Std: Nene
+«p. Trig:Free Run Avg|Hold: 1001100
AIFGain:Low RAtten: 30 <dB Radio Device: BTS

MKkr3 5.311131 GHZ
Rerss06d8m " "30471dBm

A

Center 5.3 GHz Span 30 MHz
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333ms

Occupied Bandwidth Total Power 21.9 dBm
17.612 MHz

Transmit Freq Error 32.454 kHz OBW Power 99.00 %
x dB Bandwidth 22.20 MHz x dB -26.00 dB

STATUS

-26dB Bandwidth NVNT ac20 5320MHz Ant1

Agilent Spectrum Analyzer - Occupied BW

¢ RL [ rf [soe ac | [ | SEMSE:PULSE[SOURCE OFF | ALIGN AUTO/NORF 02;53:50PM Oct 11, 2022
Center Freq 5.320000000 GHz Center Freq: 5.320000000 GHz Radio Std: None
—»—~ Trig:Free Run Avg|Hold: 1001100
HIFGain:Low RAtten: 30 dB Radie Device: BTS

MKkr3 5.330196 GHz
Ref 3505 dem " "49.230dBm

e

Center 5.32 GHz Span 30 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 22.0 dBm
17.600 MHz

Transmit Freq Error 25.738 kHz OBW Power 99.00 %
x dB Bandwidth 20.24 MHz x dB -26.00 dB

Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
MORLARB  Fi-3 Buiding A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Http://www.morlab.cn E-mail: service@morlab.cn
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Agilent Spectrum Analyzer - Occupied BW
502

-26dB Bandwidth NVNT ac20 5500MHz Ant1

SEMSE:PULSE| SOURCE OFF [\ ALTGN AUTO/MORF

02:54:43PM Oct 11, 2022

Center Freq 5.500000000 GHz :
Trig: Free Run
#Atten: 30 B

——
#IFGain:Low

Center Freq: 5.500000000 GHz

Radio Std: Nene
Avg|Hold: 100100

Radic Device: BTS

Ref Offset 14.99 dB
Ref 34.99 dBm

bt

Center 5.5 GHz

#Res BW 300 kHz #/BW 1 MHz

Occupied Bandwidth Total Power

17.643 MHz

4.429 kHz
20.51 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

Mkr3 5.510258 GHz
-20.387 dBm

Span 30 MHz
Sweep 1.333ms

21.6 dBm

99.00 %
-26.00 dB

STATUS

Agilent Spectrum Analyzer - Occupied BW
S0Q

-26dB Bandwidth NVNT ac20 5580MHz Ant1

c | | | SEMSE:PULSE[ SOURCE OFF [y ALIGN AUTOMORF

05:41:14PM Oct 11, 2022

Center Freq 5.580000000 GHz

#IFGain:Low

—»—~ Trig:Free Run
#Atten: 30 dB

Ref Offset 14.88 dB
Ref 34.88 dBm

Center 5.58 GHz

#Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth

17.609 MHz
21.672 kHz
20.38 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

OBW Power
xdB

Center Freq: 5.580000000 GHz

Radio Std: None
Avg|Hold: 100/100

Radio Device: BTS

Mkr3 5.59021 GHz
-19.893 dBm

Span 30 MHz
Sweep 1.333 ms

20.3 dBm

99.00 %
-26.00 dB

Shenzhen Morlab Communications Technology Co., Ltd.
FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

MORLAB

Tel: 86-755-36698555 Fax: 86-755-36698525

Http://www.morlab.cn

E-mail: service@morlab.cn

Page 61 of 172



2

REPORT No.: SZ22080394W04

Agilent Spectrum Analyzer - Occupied BW
502

-26dB Bandwidth NVNT ac20 5600MHz Ant1

SEMSE:PULSE| SOURCE OFF [\ ALTGN AUTO/MORF

02:56:02PM Oct 11, 2022

Center Freq 5.600000000 GHz

Trig: Free Run
#Atten: 30 B

——
#IFGain:Low

Center Freq: 5.600000000 GHz

Radio Std: Nene
Avg|Hold: 100100

Radic Device: BTS

Ref Offset 14.956 dB
Ref 34.95 dBm

Center 5.6 GHz

#Res BW 300 kHz #/BW 1 MHz

Occupied Bandwidth Total Power

17.646 MHz

12.618 kHz
20.50 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

Mkr3 5.610264 GHz
-18.878 dBm

Span 30 MHz
Sweep 1.333ms

20.7 dBm

99.00 %
-26.00 dB

STATUS

Agilent Spectrum Analyzer - Occupied BW
S0Q

-26dB Bandwidth NVNT ac20 5720MHz Ant1

c | | | SEMSE:PULSE[ SOURCE OFF [y ALIGN AUTOMORF

02:56:43PM Oct 11, 2022

Center Freq 5.720000000 GHz

#IFGain:Low

—»—~ Trig:Free Run
#Atten: 30 dB

Ref Offset 14.94 dB
Ref 34.94 dBm

Center 5.72 GHz

#Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth

17.650 MHz
20.399 kHz
22.08 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

OBW Power
xdB

Center Freq: 5.720000000 GHz

Radio Std: None
Avg|Hold: 100/100

Radio Device: BTS

Mkr3 5.73106 GHz
-24.379 dBm

Span 30 MHz
Sweep 1.333 ms

20.5 dBm

99.00 %
-26.00 dB

Shenzhen Morlab Communications Technology Co., Ltd.
FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

MORLAB

Tel: 86-755-36698555 Fax: 86-755-36698525

Http://www.morlab.cn

E-mail: service@morlab.cn

Page 62 of 172



2

REPORT No.: SZ22080394W04

Agilent Spectrum Analyzer - Occupied BW
502

-26dB Bandwidth NVNT ac40 5190MHz Ant1

SEMSE:PULSE| SOURCE OFF [\ ALTGN AUTO/MORF

04:41:12PM Oct 11, 2022

Center Freq 5.190000000 GHz :
Trig: Free Run
#Atten: 30 B

——
#IFGain:Low

Center Freq: 5.190000000 GHz

Radio Std: Nene
Avg|Hold: 100100

Radic Device: BTS

Ref Offset 16.01 dB
Ref 35.01 dBm

———_

Center 5.19 GHz

#Res BW 620 kHz #VBW 2 MHz

Occupied Bandwidth Total Power

35.948 MHz

60.093 kHz
40.85 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

Mkrd 5.210484 GHz
-20.934 dBm

Span 60 MHz
Sweep 1.333ms

20.7 dBm

99.00 %
-26.00 dB

STATUS

Agilent Spectrum Analyzer - Occupied BW
S0Q

-26dB Bandwidth NVNT ac40 5230MHz Ant1

c | | | SEMSE:PULSE[ SOURCE OFF [y ALIGN AUTOMORF

04:42:20PM Oct 11, 2022

Center Freq 5.230000000 GHz

#IFGain:Low

—»—~ Trig:Free Run
#Atten: 30 dB

Ref Offset 14.92 dB
Ref 34.92 dEBm

Center 5.23 GHz

#Res BW 620 kHz #VBW 2 MHz

Occupied Bandwidth

36.001 MHz
53.870 kHz
40.95 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

OBW Power
xdB

Center Freq: 5.230000000 GHz

Radio Std: None
Avg|Hold: 100/100

Radio Device: BTS

Mkr3 5.250526 GHz
-16.482 dBm

Span 60 MHz
Sweep 1.333 ms

20.9 dBm

99.00 %
-26.00 dB

Shenzhen Morlab Communications Technology Co., Ltd.
FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China
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Agilent Spectrum Analyzer - Occupied BW
502

-26dB Bandwidth NVNT ac40 5270MHz Ant1

SEMSE:PULSE| SOURCE OFF [\ ALTGN AUTO/MORF

04:44:11PM Oct 11, 2022

Center Freq 5.270000000 GHz

Trig: Free Run
#Atten: 30 B

——
#IFGain:Low

Center Freq: 5.270000000 GHz

Radio Std: Nene
Avg|Hold: 100100

Radic Device: BTS

Ref Offset 16.02 dB
Ref 35.02 dBm

Center 5.27 GHz

#Res BW 620 kHz #VBW 2 MHz

Occupied Bandwidth Total Power

35.992 MHz

30.753 kHz
40.80 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

Mkrd 5.290433 GHz
-18.770 dBm

Span 60 MHz
Sweep 1.333ms

21.2 dBm

99.00 %
-26.00 dB

STATUS

Agilent Spectrum Analyzer - Occupied BW
S0Q

-26dB Bandwidth NVNT ac40 5310MHz Ant1

c | | | SEMSE:PULSE[ SOURCE OFF [y ALIGN AUTOMORF

O4:44:47 PM Oct 11, 2022

Center Freq 5.310000000 GHz

#IFGain:Low

—»—~ Trig:Free Run
#Atten: 30 dB

Ref Offset 15.05 dB
Ref 35.05 dEBm

Center 5.31 GHz

#Res BW 620 kHz #VBW 2 MHz

Occupied Bandwidth

35.975 MHz
71.393 kHz
40.69 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

OBW Power
xdB

Center Freq: 5.310000000 GHz

Radio Std: None
Avg|Hold: 100/100

Radio Device: BTS

Mkr3 5.330417 GHz
-21.732 dBm

Span 60 MHz
Sweep 1.333 ms

21.3 dBm

99.00 %
-26.00 dB

Shenzhen Morlab Communications Technology Co., Ltd.
FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
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Agilent Spectrum Analyzer - Occupied BW
502

-26dB Bandwidth NVNT ac40 5510MHz Ant1

SEMSE:PULSE| SOURCE OFF [\ ALTGN AUTO/MORF

04:45:20PM Oct 11, 2022

Center Freq 5.510000000 GHz

Trig: Free Run
#Atten: 30 B

——
#IFGain:Low

Center Freq: 5.510000000 GHz

Radio Std: Nene
Avg|Hold: 100100

Radic Device: BTS

Ref Offset 16.03 dB
Ref 35.03 dBm

Center 5.51 GHz

#Res BW 620 kHz #VBW 2 MHz

Occupied Bandwidth Total Power

35.974 MHz

25.363 kHz
43.15 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

Mkrd 5.531602 GHz
-26.495 dBm

Span 60 MHz
Sweep 1.333ms

20.9 dBm

99.00 %
-26.00 dB

STATUS

Agilent Spectrum Analyzer - Occupied BW
S0Q

-26dB Bandwidth NVNT ac40 5550MHz Ant1

c | | | SEMSE:PULSE[ SOURCE OFF [y ALIGN AUTOMORF

04:46:26PM Oct 11, 2022

Center Freq 5.550000000 GHz

#IFGain:Low

—»—~ Trig:Free Run
#Atten: 30 dB

Ref Offset 15.19 dB
Ref 35.19 dBm

e

Center 5.55 GHz

#Res BW 620 kHz #VBW 2 MHz

Occupied Bandwidth

35.994 MHz
30.734 kHz
40.81 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

OBW Power
xdB

Center Freq: 5.550000000 GHz

Radio Std: None
Avg|Hold: 100/100

Radio Device: BTS

Mkr3 5.570434 GHz
-20.601 dBm

Span 60 MHz
Sweep 1.333 ms

20.9 dBm

99.00 %
-26.00 dB

Shenzhen Morlab Communications Technology Co., Ltd.
FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
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Agilent Spectrum Analyzer - Occupied BW
502

-26dB Bandwidth NVNT ac40 5630MHz Ant1

SEMSE:PULSE| SOURCE OFF [\ ALTGN AUTO/MORF

04:47:13PM Oct 11, 2022

Center Freq 5.630000000 GHz

Trig: Free Run
#Atten: 30 B

——
#IFGain:Low

Center Freq: 5.630000000 GHz

Radio Std: Nene
Avg|Hold: 100100

Radic Device: BTS

Ref Offset 14.66 dB
Ref 34.65 dBm

Center 5.63 GHz

#Res BW 620 kHz #VBW 2 MHz

Occupied Bandwidth Total Power

36.018 MHz

65.882 kHz
43.16 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

Mkrd 5.651647 GHz
-25.798 dBm

Span 60 MHz
Sweep 1.333ms

19.9 dBm

99.00 %
-26.00 dB

STATUS

Agilent Spectrum Analyzer - Occupied BW
S0Q

-26dB Bandwidth NVNT ac40 5710MHz Ant1

c | | | SEMSE:PULSE[ SOURCE OFF [y ALIGN AUTOMORF

04:48:28PM Oct 11, 2022

Center Freq 5.710000000 GHz

#IFGain:Low

—»—~ Trig:Free Run
#Atten: 30 dB

Ref Offset 14.85 dB
Ref 34.85 dEBm

Center 5.71 GHz

#Res BW 620 kHz #VBW 2 MHz

Occupied Bandwidth

35.993 MHz
56.066 kHz
40.26 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

OBW Power
xdB

Center Freq: 5.710000000 GHz

Radio Std: None
Avg|Hold: 100/100

Radio Device: BTS

Mkr3 5.730185 GHz
-20.419 dBm

Span 60 MHz
Sweep 1.333 ms

20.0 dBm

99.00 %
-26.00 dB

Shenzhen Morlab Communications Technology Co., Ltd.
FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
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Agilent Spectrum Analyzer - Occupied BW
i 502

-26dB Bandwidth NVNT ac80 5210MHz Ant1

SEMSE:PULSE| SOURCE OFF [\ ALTGN AUTO/MORF 04:08:30PM Oct 11, 2022

Center Freq 5.210000000 GHz

#IFGain:Low

Center Freq: 5.210000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 B

Radio Std: Nene
——

Radic Device: BTS

Ref Offset 14.98 dB
Ref 34.98 dBm

Ty

Center 5.21 GHz
#Res BW 1 MHz

Occupied Bandwidth
75.318 MHz

160.92 kHz
80.37 MHz

Transmit Freq Error
x dB Bandwidth

Mkrd 5.250347 GHz
-18.047 dBm

#VBW 3 MHz

Total Power 21.4 dBm

OBW Power
x dB

99.00 %
-26.00 dB

STATUS

Agilent Spectrum Analyzer - Occupied BW
RF S0 &
Center Freq 5.290000000 GHz

#IFGain:Low

Ref Offset 15.07 dB
Ref 35.07 dBm

Center 5.29 GHz
#Res BW 1 MHz

Occupied Bandwidth

75.263 MHz
170.87 kHz
83.87 MHz

Transmit Freq Error
x dB Bandwidth

-26dB Bandwidth NVNT ac80 5290MHz Ant1

c | [ [SEnNSEPULSE

SOURCE OFF |/l ALIGN AUTO/NORF
Center Freq: 5.290000000 GHz

—»—~ Trig:Free Run Avg|Hold: 1001100
#Atten: 30 dB

04:09:36PM Oct 11, 2022
Radio Std: None

Radio Device: BTS

Mkr3 5.332105 GHz
-28.200 dBm

#VBW 3 MHz

Total Power 22.0 dBm

OBW Power
xdB

99.00 %
-26.00 dB

Shenzhen Morlab Communications Technology

MORLAB
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Agilent Spectrum Analyzer - Occupied BW
i 502

-26dB Bandwidth NVNT ac80 5530MHz Ant1

SEMSE:PULSE| SOURCE OFF [\ ALTGN AUTO/MORF 04:10:12PM Oct 11, 2022

Center Freq 5.530000000 GHz

#IFGain:Low

Center Freq: 5.530000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 B

Radio Std: Nene
——

Radic Device: BTS

Ref Offset 14.89 dB
Ref 34.89 dBm

e

Center 5.53 GHz
#Res BW 1 MHz

Occupied Bandwidth
75.246 MHz

16.735 kHz
80.84 MHz

Transmit Freq Error
x dB Bandwidth

Mkrd 5.570437 GHz
-23.211 dBm

#VBW 3 MHz

Total Power 21.4 dBm

OBW Power
x dB

99.00 %
-26.00 dB

STATUS

Agilent Spectrum Analyzer - Occupied BW
RF S0 &
Center Freq 5.610000000 GHz

#IFGain:Low

Ref Offset 15.06 dB
Ref 35.06 dBm

Center 5.61 GHz
#Res BW 1 MHz

Occupied Bandwidth

75.276 MHz
91.665 kHz
80.67 MHz

Transmit Freq Error
x dB Bandwidth

-26dB Bandwidth NVNT ac80 5610MHz Ant1

c | [ [SEnNSEPULSE

SOURCE OFF |/l ALIGN AUTO/NORF
Center Freq: 5.610000000 GHz

—»—~ Trig:Free Run Avg|Hold: 1001100
#Atten: 30 dB

04:11:02PM Oct 11, 2022
Radio Std: None

Radio Device: BTS

Mkr3 5.650424 GHz
-22.779 dBm

#VBW 3 MHz

Total Power 21.0 dBm

OBW Power
xdB

99.00 %
-26.00 dB

Shenzhen Morlab Communications Technology

MORLAB
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Agilent Spectrum Analyzer - Occupied BW

S0 AC

-26dB Bandwidth NVNT ac80 5690MHz Ant1

SEMSE:PULSE| SOURCE OFF [\ ALTGN AUTO/MORF

04:12:46PM Oct 11, 2022

Center Freq 5.690000000 GHz

+«p. Trig:Free Run

#IFGain:Low #Atten: 30 B

Center Freq: 5.690000000 GHz
Avg|Hold: 100100

Radio Std: Nene

Radic Device: BTS

Ref Offset 14.88 dB
Ref 34.88 dBm

it

Center 5.69 GHz

Res BW 1 MHz #VBW 3 MHz

Occupied Bandwidth Total Power

75.333 MHz
77.530 kHz
80.82 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Mkrd 5.730487 GHz
-24.036 dBm

20.7 dBm

99.00 %
-26.00 dB

STATUS

Shenzhen Morlab Communications Technology Co., Ltd.
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Test Graphs

BT /ORLAB
-6dB Bandwidth NVNT a 5720MHz Ant1

Agilent Spectrum Analyzer - Occupied BW
502

SEMSE:PULSE| SOURCE OFF [\ ALTGN AUTO/MORF

02:04:29PM Oct 11, 2022

Center Freq 5.720000000 GHz

Center Freq: 5.720000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 B

——
#IFGain:Low

Radio Std: Nene

Radic Device: BTS

Ref Offset 14.94 dB
Ref 34.94 dBm

Center 5.72 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power

16.358 MHz

-3.803 kHz
15.05 MHz

20.8 dBm

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

99.00 %
-6.00 dB

STATUS

Mkrd 5.727522 GHz
-2.7237 dBm

Span 30 MHz
Sweep 3.333ms

-6dB Bandwidth NVNT a 5745MHz Ant1

Agilent Spectrum Analyzer - Occupied BW
sogoac [ | [SENSE:PULSE[SOURCE OFF [AAALIGN AUTO/NORE

02:03:21PM Oct 11, 2022

Center Freq 5.745000000 GHz Center Freq: 5745000000 GHz
—»—~ Trig:Free Run Avg|Hold: 1001100
#IFGain:Low #Atten: 30 dB

Ref Offset 14.95 dB
Ref 34.95 dBm

Center 5.745 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power

16.347 MHz

5.957 kHz
13.80 MHz

21.1 dBm

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

Radio Std: None

Radio Device: BTS

Mkr3 5.751908 GHz
-1.5964 dBm

Span 30 MHz
Sweep 3.333 ms

IMSG

STATUS

Shenzhen Morlab Communications Technology Co., Ltd.
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REPORT No.: SZ22080394W04

Agilent Spectrum Analyzer - Occupied BW
i 502

-6dB Bandwidth NVNT a 5785MHz Ant1

SEMSE:PULSE| SOURCE OFF [\ ALTGN AUTO/MORF 05:01:04PM Oct 11, 2022

Center Freq 5.785000000 GHz

#IFGain:Low

Center Freq: 5.785000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 B

Radio Std: Nene
——

Radic Device: BTS

Ref Offset 16.24 dB
Ref 35.24 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth
16.364 MHz

-4.980 kHz
14.05 MHz

Transmit Freq Error
x dB Bandwidth

Mkrd 5.792022 GHz
-2.6941 dBm

Span 30 MHz

#VBW 300 kHz Sweep 3.333 ms

Total Power 21.7 dBm

OBW Power
x dB

99.00 %
-6.00 dB

STATUS

Agilent Spectrum Analyzer - Occupied BW
RF S0 &
Center Freq 5.825000000 GHz

#IFGain:Low

Ref Offset 15.45 dB
Ref 35.45 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth
16.348 MHz
-10.541 kHz
15.10 MHz

Transmit Freq Error
x dB Bandwidth

-6dB Bandwidth NVNT a 5825MHz Ant1

c | [ [SEnNSEPULSE

SOURCE OFF |/l ALIGN AUTO/NORF
Center Freq: 5.825000000 GHz

—»—~ Trig:Free Run Avg|Hold: 1001100
#Atten: 30 dB

05:01:44 PM Oct 11, 2022
Radio Std: None

Radio Device: BTS

Mkr3 5.83254 GHz
1.3552 dBm

Span 30 MHz

#VBW 300 kHz Sweep 3.333 ms

Total Power 22.4 dBm

OBW Power
xdB

99.00 %
-6.00 dB

Shenzhen Morlab Communications Technology

MORLAB
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Agilent Spectrum Analyzer - Occupied BW
i 502

-6dB Bandwidth NVNT n20 5720MHz Ant1

SEMSE:PULSE| SOURCE OFF [\ ALTGN AUTO/MORF 02:14:47 PM Oct 11, 2022

Center Freq 5.720000000 GHz

#IFGain:Low

Center Freq: 5.720000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 B

Radio Std: Nene
——

Radic Device: BTS

Ref Offset 14.94 dB
Ref 34.94 dBm

Center 5.72 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.543 MHz

3.746 kHz
15.36 MHz

Transmit Freq Error
x dB Bandwidth

Mkrd 5.727682 GHz
-2.9783 dBm

Span 30 MHz

#VBW 300 kHz Sweep 3.333 ms

Total Power 20.9 dBm

OBW Power
x dB

99.00 %
-6.00 dB

STATUS

Agilent Spectrum Analyzer - Occupied BW
RF S0 &
Center Freq 5.745000000 GHz

#IFGain:Low

Ref Offset 14.95 dB
Ref 34.95 dEBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.535 MHz
-62 Hz
15.04 MHz

Transmit Freq Error
x dB Bandwidth

-6dB Bandwi

c | [ [SEnNSEPULSE

dth NVNT n20 5745MHz Ant1

SOURCE OFF |/l ALIGN AUTO/NORF
Center Freq: 5.745000000 GHz

—»—~ Trig:Free Run Avg|Hold: 1001100
#Atten: 30 dB

02:15:38 PV Oct 11, 2022
Radio Std: None

Radio Device: BTS

Mkr3 5.752522 GHz
-1.1209 dBm

Span 30 MHz

#VBW 300 kHz Sweep 3.333 ms

Total Power 21.0 dBm

OBW Power
xdB

99.00 %
-6.00 dB
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MORLAB
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Agilent Spectrum Analyzer - Occupied BW
i 502

-6dB Bandwidth NVNT n20 5785MHz Ant1

SEMSE:PULSE| SOURCE OFF [\ ALTGN AUTO/MORF 02:16:24PM Oct 11, 2022

Center Freq 5.785000000 GHz

#IFGain:Low

Center Freq: 5.785000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 B

Radio Std: Nene
——

Radic Device: BTS

Ref Offset 16.24 dB
Ref 35.24 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.534 MHz

2.660 kHz
13.82 MHz

Transmit Freq Error
x dB Bandwidth

Mkrd 5.791914 GHz
-1.7854 dBm

Span 30 MHz

#VBW 300 kHz Sweep 3.333 ms

Total Power 21.6 dBm

OBW Power
x dB

99.00 %
-6.00 dB

STATUS

Agilent Spectrum Analyzer - Occupied BW
RF S0 &
Center Freq 5.825000000 GHz

#IFGain:Low

Ref Offset 15.45 dB
Ref 35.45 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth

17.541 MHz
-1.758 kHz
13.15 MHz

Transmit Freq Error
x dB Bandwidth

-6dB Bandwi

c | [ [SEnNSEPULSE

dth NVNT n20 5825MHz Ant1

SOURCE OFF |/l ALIGN AUTO/NORF
Center Freq: 5.825000000 GHz

—»—~ Trig:Free Run Avg|Hold: 1001100
#Atten: 30 dB

02:17:04 PV Oct 11, 2022
Radio Std: None

Radio Device: BTS

Mkr3 5.831573 GHz
-1.4417 dBm

Span 30 MHz

#VBW 300 kHz Sweep 3.333 ms

Total Power 22.0 dBm

OBW Power
xdB

99.00 %
-6.00 dB
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Agilent Spectrum Analyzer - Occupied BW
i 502

-6dB Bandwidth NVNT n40 5710MHz Ant1

SEMSE:PULSE| SOURCE OFF [\ ALTGN AUTO/MORF 04:29:27 PM Oct 11, 2022

Center Freq 5.710000000 GHz

#IFGain:Low

Center Freq: 5.710000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 B

Radio Std: Nene
——

Radic Device: BTS

Ref Offset 14.86 dB
Ref 34.85 dBm

Center 5.71 GHz
#Res BW 100 kHz

Occupied Bandwidth
35.878 MHz

27.596 kHz
35.01 MHz

Transmit Freq Error
x dB Bandwidth

Mkrd 5.727531 GHz
-5.8030 dBm

Span 60 MHz

#VBW 300 kHz Sweep 6ms

Total Power 21.1 dBm

OBW Power
x dB

99.00 %
-6.00 dB

STATUS

Agilent Spectrum Analyzer - Occupied BW
RF S0 &
Center Freq 5.755000000 GHz

#IFGain:Low

Ref Offset 14.98 dB
Ref 34.98 dEBm

Center 5.755 GHz
#Res BW 100 kHz

Occupied Bandwidth

35.863 MHz
-9.226 kHz
35.09 MHz

Transmit Freq Error
x dB Bandwidth

-6dB Bandwi

c | [ [SEnNSEPULSE

dth NVNT n40 5755MHz Ant1

SOURCE OFF |/l ALIGN AUTO/NORF
Center Freq: 5.755000000 GHz

—»—~ Trig:Free Run Avg|Hold: 1001100
#Atten: 30 dB

04:29:54 PV Oct 11, 2022
Radio Std: None

Radio Device: BTS

Mkr3 5.772535 GHz
-2.7548 dBm

Span 60 MHz

#VBW 300 kHz Sweep 6 ms

Total Power 21.5 dBm

OBW Power
xdB

99.00 %
-6.00 dB
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Agilent Spectrum Analyzer - Occupied BW
i 502

-6dB Bandwidth NVNT n40 5795MHz Ant1

SEMSE:PULSE| SOURCE OFF [\ ALTGN AUTO/MORF 04:30:36PM Oct 11, 2022

Center Freq 5.795000000 GHz

#IFGain:Low

Center Freq: 5.795000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 B

Radio Std: Nene
——

Radic Device: BTS

Ref Offset 16.22 dB
Ref 35.22 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth
35.874 MHz

-5.231 kHz
33.82 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.811904 GHz
-5.9004 dBm

Span 60 MHz

#VBW 300 kHz Sweep 6ms

Total Power 22.1 dBm

OBW Power
x dB

99.00 %
-6.00 dB

STATUS

Agilent Spectrum Analyzer - Occupied BW
RF S0 &
Center Freq 5.720000000 GHz

#IFGain:Low

Ref Offset 14.94 dB
Ref 34.94 dBm

Center 5.72 GHz
#Res BW 100 kHz

Occupied Bandwidth

17.537 MHz
5.461 kHz
15.07 MHz

Transmit Freq Error
x dB Bandwidth

-6dB Bandwidth NVNT ac20 5720MHz Ant1

c | [ [SEnNSEPULSE

SOURCE OFF |/l ALIGN AUTO/NORF
Center Freq: 5.720000000 GHz

—»—~ Trig:Free Run Avg|Hold: 1001100
#Atten: 30 dB

02:57:07 PM Oct 11, 2022
Radio Std: None

Radio Device: BTS

Mkr3 5.727541 GHz
0.26731 dBm

Span 30 MHz

#VBW 300 kHz Sweep 3.333 ms

Total Power 20.8 dBm

OBW Power
xdB

99.00 %
-6.00 dB
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Agilent Spectrum Analyzer - Occupied BW
i 502

-6dB Bandwidth NVNT ac20 5745MHz Ant1

SEMSE:PULSE| SOURCE OFF [\ ALTGN AUTO/MORF 02:58:00PM Oct 11, 2022

Center Freq 5.745000000 GHz

#IFGain:Low

Center Freq: 5.745000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 B

Radio Std: Nene
——

Radic Device: BTS

Ref Offset 14.956 dB
Ref 34.95 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.532 MHz

7.026 kHz
15.41 MHz

Transmit Freq Error
x dB Bandwidth

Mkrd 5.752714 GHz
-3.8476 dBm

Span 30 MHz

#VBW 300 kHz Sweep 3.333 ms

Total Power 21.1 dBm

OBW Power
x dB

99.00 %
-6.00 dB

STATUS

Agilent Spectrum Analyzer - Occupied BW
RF S0 &
Center Freq 5.785000000 GHz

#IFGain:Low

Ref Offset 15.24 dB
Ref 35.24 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth

17.537 MHz
6.429 kHz
13.82 MHz

Transmit Freq Error
x dB Bandwidth

-6dB Bandwidth NVNT ac20 5785MHz Ant1

c | [ [SEnNSEPULSE

SOURCE OFF |/l ALIGN AUTO/NORF
Center Freq: 5.765000000 GHz

—»—~ Trig:Free Run Avg|Hold: 1001100
#Atten: 30 dB

02:59:06PM Oct 11, 2022
Radio Std: None

Radio Device: BTS

Mkr3 5.791916 GHz
-1.5588 dBm

Span 30 MHz

#VBW 300 kHz Sweep 3.333 ms

Total Power 21.7 dBm

OBW Power
xdB

99.00 %
-6.00 dB
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Agilent Spectrum Analyzer - Occupied BW
i 502

-6dB Bandwidth NVNT ac20 5825MHz Ant1

SEMSE:PULSE| SOURCE OFF [\ ALTGN AUTO/MORF 03:00:16PM Oct 11, 2022

Center Freq 5.825000000 GHz

#IFGain:Low

Center Freq: 5.825000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 B

Radio Std: Nene
——

Radic Device: BTS

Ref Offset 16.46 dB
Ref 35.45 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.524 MHz

-485 Hz
15.69 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.832844 GHz
-2.6374 dBm

Span 30 MHz

#VBW 300 kHz Sweep 3.333 ms

Total Power 22.0dBm

OBW Power
x dB

99.00 %
-6.00 dB

STATUS

Agilent Spectrum Analyzer - Occupied BW
RF S0 &
Center Freq 5.710000000 GHz

#IFGain:Low

Ref Offset 14.85 dB
Ref 34.85 dEBm

Center 5.71 GHz
#Res BW 100 kHz

Occupied Bandwidth

35.765 MHz
2.153 kHz
33.83 MHz

Transmit Freq Error
x dB Bandwidth

-6dB Bandwidth NVNT ac40 5710MHz Ant1

c | [ [SEnNSEPULSE

SOURCE OFF |/l ALIGN AUTO/NORF
Center Freq: 5.710000000 GHz

—»—~ Trig:Free Run Avg|Hold: 1001100
#Atten: 30 dB

04:48:52 PM Oct 11, 2022
Radio Std: None

Radio Device: BTS

Mkr3 5.726915 GHz
-7.5982 dBm

Span 60 MHz

#VBW 300 kHz Sweep 6 ms

Total Power 20.2 dBm

OBW Power
xdB

99.00 %
-6.00 dB
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Agilent Spectrum Analyzer - Occupied BW
i 502

-6dB Bandwidth NVNT ac40 5755MHz Ant1

SEMSE:PULSE| SOURCE OFF [\ ALTGN AUTO/MORF 04:49:39PM Oct 11, 2022

Center Freq 5.755000000 GHz

#IFGain:Low

Center Freq: 5.755000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 B

Radio Std: Nene
——

Radic Device: BTS

Ref Offset 14.98 dB
Ref 34.98 dBm

Center 5.755 GHz
#Res BW 100 kHz

Occupied Bandwidth
35.779 MHz

-6.406 kHz
35.05 MHz

Transmit Freq Error
x dB Bandwidth

Mkrd 5.772517 GHz
-4.3990 dBm

#VBW 300 kHz

Total Power 20.5 dBm

OBW Power
x dB

99.00 %
-6.00 dB

STATUS

Agilent Spectrum Analyzer - Occupied BW
RF S0 &
Center Freq 5.795000000 GHz

#IFGain:Low

Ref Offset 15.22 dB
Ref 35.22 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth

35.798 MHz
4.057 kHz
33.80 MHz

Transmit Freq Error
x dB Bandwidth

-6dB Bandwidth NVNT ac40 5795MHz Ant1

c | [ [SEnNSEPULSE

SOURCE OFF |/l ALIGN AUTO/NORF
Center Freq: 5.795000000 GHz

—»—~ Trig:Free Run Avg|Hold: 1001100
#Atten: 30 dB

04:50:40PM Oct 11, 2022
Radio Std: None

Radio Device: BTS

Mkr3 5.811903 GHz
-6.8854 dBm

Span 60 MHz

#VBW 300 kHz Sweep 6 ms

Total Power 20.9 dBm

OBW Power
xdB

99.00 %
-6.00 dB
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Agilent Spectrum Analyzer - Occupied BW
i 502

-6dB Bandwidth NVNT ac80 5690MHz Ant1

SEMSE:PULSE| SOURCE OFF [\ ALTGN AUTO/MORF 04:13:10PM Oct 11, 2022

Center Freq 5.690000000 GHz

#IFGain:Low

Center Freq: 5.690000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 B

Radio Std: Nene
——

Radic Device: BTS

Ref Offset 14.88 dB
Ref 34.88 dBm

Center 5.69 GHz
#Res BW 100 kHz

Occupied Bandwidth
75.113 MHz

5.926 kHz
73.86 MHz

Transmit Freq Error
x dB Bandwidth

Mkrd 5.726935 GHz
-11.495 dBm

#VBW 300 kHz

Total Power 20.4 dBm

OBW Power
x dB

99.00 %
-6.00 dB

STATUS

Agilent Spectrum Analyzer - Occupied BW
RF S0 &
Center Freq 5.775000000 GHz

#IFGain:Low

Ref Offset 156.2 dB
Ref 35.20 dBm

Center 5.775 GHz
#Res BW 100 kHz

Occupied Bandwidth
75.116 MHz
-813 Hz
75.11 MHz

Transmit Freq Error
x dB Bandwidth

-6dB Bandwidth NVNT ac80 5775MHz Ant1

c | [ [SEnNSEPULSE

SOURCE OFF |/l ALIGN AUTO/NORF
Center Freq: 5.775000000 GHz

—»—~ Trig:Free Run Avg|Hold: 1001100
#Atten: 30 dB

04:14:39PM Oct 11, 2022
Radio Std: None

Radio Device: BTS

Mkr3 5.812555 GHz
-7.3371 dBm

Span 120 MHz

#VBW 300 kHz Sweep 12 ms

Total Power 21.2 dBm

OBW Power
xdB

99.00 %
-6.00 dB
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A.4. Peak Power Spectral Density

REPORT No.: SZ22080394W04

Frequency Conducted PSD Duty Total PSD Limit .
Condition Wode (MHz) Antenna (dBm) Factor (dB) (dBm) (dBm) Verdict
NVNT a 5180 Ant1 5.89 0.13 6.02 11 Pass
NVNT a 5220 Ant1 6.14 0.13 6.27 11 Pass
NVNT a 5240 Ant1 6.17 0.13 6.30 11 Pass
NVNT a 5260 Ant1 6.24 0.13 6.37 11 Pass
NVNT a 5300 Ant1 6.49 0.13 6.62 11 Pass
NVNT a 5320 Ant1 6.74 0.13 6.87 11 Pass
NVNT a 5500 Ant1 6.08 0.13 6.21 11 Pass
NVNT a 5600 Ant1 5.59 0.13 5.72 11 Pass
NVNT a Band3-5720 Ant1 6.36 0.13 6.49 11 Pass
NVNT a Band4-5720 Ant1 2.90 0.13 3.03 11 Pass
NVNT a 5745 Ant1 3.19 0.13 3.32 30 Pass
NVNT a 5785 Ant1 3.37 0.13 3.50 30 Pass
NVNT a 5825 Ant1 3.89 0.13 4.02 30 Pass
NVNT n20 5180 Ant1 5.59 0.14 5.73 11 Pass
NVNT n20 5220 Ant1 5.79 0.14 5.93 11 Pass
NVNT n20 5240 Ant1 5.74 0.14 5.88 11 Pass
NVNT n20 5260 Ant1 5.91 0.14 6.05 11 Pass
NVNT n20 5300 Ant1 6.36 0.14 6.50 11 Pass
NVNT n20 5320 Ant1 6.26 0.14 6.40 11 Pass
NVNT n20 5500 Ant1 5.90 0.14 6.04 11 Pass
NVNT n20 5600 Ant1 5.19 0.14 5.33 11 Pass
NVNT n20 Band3-5720 Ant1 5.46 0.14 5.60 11 Pass
NVNT n20 Band4-5720 Ant1 2.84 0.14 2.98 30 Pass
NVNT n20 5745 Ant1 2.91 0.14 3.05 30 Pass
NVNT n20 5785 Ant1 3.62 0.14 3.76 30 Pass
NVNT n20 5825 Ant1 3.54 0.14 3.68 30 Pass
NVNT n40 5190 Ant1 3.12 0.28 3.40 11 Pass
NVNT n40 5230 Ant1 3.28 0.28 3.56 11 Pass
NVNT n40 5270 Ant1 3.34 0.28 3.62 11 Pass
NVNT n40 5310 Ant1 3.62 0.28 3.90 11 Pass
NVNT n40 5510 Ant1 3.29 0.28 3.57 11 Pass
NVNT n40 5630 Ant1 2.24 0.28 2.52 11 Pass
NVNT n40 Band3-5710 Ant1 3.10 0.28 3.38 11 Pass
NVNT n40 Band4-5710 Ant1 0.63 0.28 0.91 30 Pass
NVNT n40 5755 Ant1 0.26 0.28 0.54 30 Pass
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NVNT n40 5795 Ant1 0.54 0.28 0.82 30 Pass
NVNT ac20 5180 Ant1 4.67 0.14 4.81 11 Pass
NVNT ac20 5220 Ant1 5.77 0.14 5.91 11 Pass
NVNT ac20 5240 Ant1 5.77 0.14 5.91 11 Pass
NVNT ac20 5260 Ant1 5.94 0.14 6.08 11 Pass
NVNT ac20 5300 Ant1 6.10 0.14 6.24 11 Pass
NVNT ac20 5320 Ant1 6.25 0.14 6.39 11 Pass
NVNT ac20 5500 Ant1 5.97 0.14 6.11 11 Pass
NVNT ac20 5600 Ant1 5.23 0.14 5.37 11 Pass
NVNT ac20 Band3-5720 Ant1 4.91 0.14 5.05 11 Pass
NVNT ac20 Band4-5720 Ant1 3.39 0.14 3.53 11 Pass
NVNT ac20 5745 Ant1 2.97 0.14 3.11 30 Pass
NVNT ac20 5785 Ant1 3.45 0.14 3.59 30 Pass
NVNT ac20 5825 Ant1 3.77 0.14 3.91 30 Pass
NVNT ac40 5190 Ant1 2.06 0.28 2.34 11 Pass
NVNT ac40 5230 Ant1 212 0.28 2.40 11 Pass
NVNT ac40 5270 Ant1 2.41 0.28 2.69 11 Pass
NVNT ac40 5310 Ant1 2.71 0.28 2.99 11 Pass
NVNT ac40 5510 Ant1 2.34 0.28 2.62 11 Pass
NVNT ac40 5630 Ant1 1.36 0.28 1.64 11 Pass
NVNT ac40 Band3-5710 Ant1 2.05 0.28 2.33 11 Pass
NVNT ac40 Band4-5710 Ant1 -1.20 0.28 -0.92 30 Pass
NVNT ac40 5755 Ant1 -0.35 0.28 -0.07 30 Pass
NVNT ac40 5795 Ant1 0.37 0.28 0.65 30 Pass
NVNT ac80 5210 Ant1 -1.19 0.55 -0.64 11 Pass
NVNT ac80 5290 Ant1 -0.71 0.55 -0.16 11 Pass
NVNT ac80 5530 Ant1 -1.25 0.55 -0.70 11 Pass
NVNT ac80 5610 Ant1 -1.75 0.55 -1.20 11 Pass
NVNT ac80 Band3-5690 Ant1 -4.26 0.55 -3.71 11 Pass
NVNT ac80 Band4-5690 Ant1 -0.94 0.55 -0.39 30 Pass
NVNT ac80 5775 Ant1 -3.59 0.55 -3.04 30 Pass
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Test Graphs

PSD NVNT a 5180MHz Ant1

SEMSE:PULSE| SOURCE OFF [\ ALTGN AUTO/MORF

01:28:29PM Oct 11,

d Type: R
Trig: Free Run Avg|Hold: 10110

#Atten: 30 B

PNO: Fast =#—
IFGain:Low

Ref Offset 14.98 dB
Ref 20.00 dBm

Center 5.18000 GHz

Res BW 1.0 MHz #VBW 3.0 MHz*

Mkr1 §.178 977 GHz
5.893 dEm

Span 30.00 MHz
#Sweep 1.000 s (10001 pts

STATUS

PSD NVNT a 5220MHz Ant1

lent Spectrum Analyzer - Swept SA

S0 & | [sEnsEpuLsE

SOURCE OFF |/l ALTGN AUTO/NORF

Avg Type: RMS

Center Freq 5.220000000 GHz :
Avg|Hold: 10/10

—»—~ Trig:Free Run
#Atten: 30 dB

Ref Offset 1495 dB
Ref 20.00 dBm

#VBW 3.0 MHz*

Mkr1 5.221 326 GHz
6.138 dBm

Span 30.00 MHz
#Sweep 1.000 s (10001 pts

IMSG STATUS
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Agi

PSD NVNT a 5240MHz Ant1

s0g A || SEMSE:PULSE| SOURCE OFF [/ ALTGN AUTO/MORF

Center Freq 5.240000000 GHz Avg Type: RMS

PNO: Fast -+ Trig:Free Run Avg|Hold: 10110
IFGain:Low #Atten: 30 B

Ref Offset 14.92 dB
Ref 20.00 dBm

Center 5.24000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 1.000 s (10001 pts

Mkr1 5.238 902 GHz
6.170 dEm

Span 30.00 MHz

STATUS

PSD NVNT a 5260MHz Ant1

pi

Vrd
sogoac [ | [SENSE:PULSE[SOURCE OFF [AAALIGN AUTO/NORE

Center Freq 5.260000000 GHz Avg Type: RMS

PNO: Fast -»— Trig:Free Run Avg|Hold: 10110
IFGain:Low #Atten: 30 dB

Ref Offset 14.93 dB
Ref 20.00 dBm

Mkr1 5.260 885 GHz
6.236 dBm

Span 30.00 MHz
#VBW 3.0 MHz* #Sweep 1.000 s (10001 pts
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PSD NVNT a 5300MHz Ant1

s0g A || SEMSE:PULSE| SOURCE OFF [/ ALTGN AUTO/MORF

Center Freq 5.300000000 GHz Avg Type: RMS

PNO: Fast -+ Trig:Free Run Avg|Hold: 10110
IFGain:Low #Atten: 30 B

Ref Offset 16.06 dB
Ref 20.00 dBm

Center 5.30000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 1.000 s (10001 pts

Mkr1 §.301 026 GHz
6.486 dEm

Span 30.00 MHz

STATUS

PSD NVNT a 56320MHz Ant1

pi

Vrd
sogoac [ | [SENSE:PULSE[SOURCE OFF [AAALIGN AUTO/NORE

Center Freq 5.320000000 GHz Avg Type: RMS

PNO: Fast -»— Trig:Free Run Avg|Hold: 10110
IFGain:Low #Atten: 30 dB

Ref Offset 15.05 dB
Ref 20.00 dBm

Mkr1 6.319 112 GHz
6.744 dBm

Span 30.00 MHz
#VBW 3.0 MHz* #Sweep 1.000 s (10001 pts
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PSD NVNT a 5500MHz Ant1

s0g A || SEMSE:PULSE| SOURCE OFF [/ ALTGN AUTO/MORF

Center Freq 5.500000000 GHz Avg Type: RMS

PNO: Fast -+ Trig:Free Run Avg|Hold: 10110
IFGain:Low #Atten: 30 B

Ref Offset 14.99 dB
Ref 20.00 dBm

Center 5.50000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 1.000 s (10001 pts

Mkr1 5.498 875 GHz
6.083 dEm

Span 30.00 MHz

STATUS

PSD NVNT a 56580MHz Ant1

pi

Vrd
sogoac [ | [SENSE:PULSE[SOURCE OFF [AAALIGN AUTO/NORE

Center Freq 5.580000000 GHz Avg Type: RMS

PNO: Fast -»— Trig:Free Run Avg|Hold: 10110
IFGain:Low #Atten: 30 dB

Ref Offset 14.88 dB
Ref 20.00 dBm

Mkr1 5.581 041 GHz
5.523 dBm

Span 30.00 MHz
#VBW 3.0 MHz* #Sweep 1.000 s (10001 pts
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2

REPORT No.:

Agi

PSD NVNT a 5600MHz Ant1

s0g A || SEMSE:PULSE| SOURCE OFF [/ ALTGN AUTO/MORF

Center Freq 5.600000000 GHz Avg Type: RMS

PNO: Fast -+ Trig:Free Run Avg|Hold: 10110
IFGain:Low #Atten: 30 B

Ref Offset 14.956 dB
Ref 20.00 dBm

Center 5.60000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 1.000 s (10001 pts

Mkr1 5.600 942 GHz
5.586 dEm

Span 30.00 MHz

STATUS

Band3-PSD NVNT a 5720MHz Ant1

pi

Vrd
sogoac [ | [SENSE:PULSE[SOURCE OFF [AAALIGN AUTO/NORE

Center Freq 5.720000000 GHz Avg Type: RMS

PNO: Fast -»— Trig:Free Run Avg|Hold: 10110
IFGain:Low #Atten: 30 dB

Ref Offset 14.94 dB
Ref 20.00 dBm

Mkr1 6.721 107 GHz
6.363 dBm

Span 30.00 MHz
#VBW 3.0 MHz* #Sweep 1.000 s (10001 pts

STATUS

Band4-PSD NVNT a 5720MHz Antl
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Agilent Spectrum Analyzer - Swept SA

S0 AL

SEMSE:PULSE| SOURCE OFF [\ ALTGN AUTO/MORF

REPORT No.: SZ22080394W04

02:05:06PM Oct 11, 2022

Center Freq 5.720000000 GHz )
PNO: Fast -+ Trig:Free Run
IFGain:Low #Atten: 30 dB

Avg Type: RMS
Avg|Hold: 10110

Ref Offset 14.94 dB
Ref 20.00 dBm

Center 3.72000 GHz
#Res BW 510 kHz

#VBW 1.6 MHz*

Mkr1 §.721 077 GHz
2.896 dEm

Span 30.00 MHz
#Sweep 1.000 s (10001 pts

STATUS

Shenzhen Morlab Communications Technology Co., Ltd.
FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
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2

REPORT No.:

Agi

PSD NVNT a 5745MHz Ant1

s0g A || SEMSE:PULSE| SOURCE OFF [/ ALTGN AUTO/MORF

Center Freq 5.745000000 GHz Avg Type: RMS

PNO: Fast -+ Trig:Free Run Avg|Hold: 10110
IFGain:Low #Atten: 30 B

Ref Offset 14.956 dB
Ref 20.00 dBm

Center 5.74500 GHz
#Res BW 510 kHz #VBW 1.6 MHz* #Sweep 1.000 s (10001 pts

Mkr1 5.746 083 GHz
3.187 dEm

Span 30.00 MHz

STATUS

PSD NVNT a 5785MHz Ant1

pi

Vrd
sogoac [ | [SENSE:PULSE[SOURCE OFF [AAALIGN AUTO/NORE

Center Freq 5.785000000 GHz Avg Type: RMS

PNO: Fast -»— Trig:Free Run Avg|Hold: 10110
IFGain:Low #Atten: 30 dB

Ref Offset 15.24 dB
Ref 20.00 dBm

Mkr1 5.784 103 GHz
3.374 dBm

Span 30.00 MHz
#VBW 1.6 MHz* #Sweep 1.000 s (10001 pts
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2

REPORT No.:

Agi

PSD NVNT a 5825MHz Ant1

s0g A || SEMSE:PULSE| SOURCE OFF [/ ALTGN AUTO/MORF

Center Freq 5.825000000 GHz Avg Type: RMS

PNO: Fast -+ Trig:Free Run Avg|Hold: 10110
IFGain:Low #Atten: 30 B

Ref Offset 15.46 dB
Ref 20.00 dBm

Center 5.82500 GHz
#Res BW 510 kHz #VBW 1.6 MHz* #Sweep 1.000 s (10001 pts

Mkr1 5.825 834 GHz
3.887 dEBm

Span 30.00 MHz

STATUS

PSD NVNT n20 5180MHz Ant1

pi

Vrd
sogoac [ | [SENSE:PULSE[SOURCE OFF [AAALIGN AUTO/NORE

Center Freq 5.180000000 GHz Avg Type: RMS

PNO: Fast -»— Trig:Free Run Avg|Hold: 10110
IFGain:Low #Atten: 30 dB

Ref Offset 14.98 dB
Ref 20.00 dBm

Mkr1 5.181 446 GHz
5.593 dBm

Span 30.00 MHz
#VBW 3.0 MHz* #Sweep 1.000 s (10001 pts
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2

REPORT No.:

Agi

PSD NVNT n20 5220MHz Ant1

s0g A || SEMSE:PULSE| SOURCE OFF [/ ALTGN AUTO/MORF

Center Freq 5.220000000 GHz Avg Type: RMS

PNO: Fast -+ Trig:Free Run Avg|Hold: 10110
IFGain:Low #Atten: 30 B

Ref Offset 14.956 dB
Ref 20.00 dBm

Center 5.22000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 1.000 s (10001 pts

Mkr1 5.218 644 GHz
5.787 dEm

Span 30.00 MHz

STATUS

PSD NVNT n20 5240MHz Ant1

pi

Vrd
sogoac [ | [SENSE:PULSE[SOURCE OFF [AAALIGN AUTO/NORE

Center Freq 5.240000000 GHz Avg Type: RMS

PNO: Fast -»— Trig:Free Run Avg|Hold: 10110
IFGain:Low #Atten: 30 dB

Ref Offset 14.92 dB
Ref 20.00 dBm

Mkr1 5.241 134 GHz
5.739 dBm

Span 30.00 MHz
#VBW 3.0 MHz* #Sweep 1.000 s (10001 pts
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